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Revision History
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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standards:

FCC Part 15. Subpart F
RSS 220 Issue 1, amendment 1 July 2018
S;and_ard Test Item Judgment Remark
ection
15.207 i
RSS-Gen (8.8) AC Power Conducted Emission Pass
15.203 ;
RSS-Gen (6.8) Antenna Requirement Pass
15.209
15.517(c) : : .
RSS-220 (3.4) Radiated Spurious Emission Pass
RSS-220 (5.2.1(d))
15.209
15.517(d) Radiated Spurious Emission in GPS Band Pass
RSS-220 (5.2.1(e))
15.517(e) o - .
RSS-220 (5.2.1()) Peak Emissions within a 50MHz Bandwidth Pass
15.517(b) .
RSS-220 (2) UWB Bandwidth Pass
RSS-Gen 6.7 99% Bandwidth Pass

NOTE:
(1) ‘N/A’ denotes test is not applicable in this Test Report.
(2) All tests are according to ANSI C63.10-2020.
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1.1 TEST FACTORY

SHENZHEN STS TEST SERVICES CO., LTD
Add. : 101, Building B, Zhuoke Science Park, N0.190 Chongging Road, ZhanChengShequ,
Fuhai Sub-District, Bao’an District, Shenzhen, Guang Dong, China

FCC test Firm Registration Number: 625569
IC test Firm Registration Number: 12108A
A2LA Certificate No.: 4338.01

1.2 MEASUREMENT UNCERTAINTY
The reported uncertainty of measurement y + U, where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of
approximately 95 %.

No. Item Uncertainty
1 RF output power, conducted +0.755dB
2 Unwanted Emissions, conducted +2.874dB
3 All emissions, radiated 9K-30MHz +3.80dB
4 All emissions, radiated 30M-1GHz +4.18dB
5 All emissions, radiated 1G-6GHz +4.90dB
6 All emissions, radiated>6G +5.24dB
7 Conducted Emission (9KHz-150KHz) +2.19dB
8 Conducted Emission (150KHz-30MHz) +2.53dB
9 Occupied Channel Bandwidth +3.5%
10 Power Spectral Density, conducted +1.245dB
11 Duty Cycle +3.2%
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2. GENERAL INFORMATION
2.1 GENERAL DESCRIPTION OF THE EUT

Product Name/PMN Endurance Gateway

Trade Name Litum
Model Name 200
HVIN 200A

Endurance Gateway is a FCC Part 15.517 indoor
UWB systems.
Operation Frequency:

6489.6MHz,
3494.4MHz,4492.8MHz
BPM with BPSK

Modulation Type:
Antenna Designation: [Please refer to the Note 3.
Antenna Gain(Peak): [PCB antenna

Based on the application, features, or specification
exhibited in User Manual, the EUT is considered as an
ITE/Computing Device. More details of EUT technical

specification, please refer to the User Manual.

Product Description

Channel List Please refer to the Note 2.

Rating 110-240V AC or 12-24V DC or PoE
Rated Voltage: DC 3.7 V

Battery Charge Limit Voltage: DC 4.25 V

Capacity: 2200 mAh
LT020104

Hardware version number

Software version
number/FVIN
Serial Numbers

LT_02_01_RTLS_1002020B_DEV

2000710210002

Please refer to the Note 1.

Connecting I/0O Port(s)

Note:
1. For a more detailed features description, please refer to the manufacturer’s specifications
or the User Manual.

2. Test channel Frequency(MHZz) Test channel Frequency(MHZz)
1 3494.4 2 4492.8
3 6489.6 2 -
3. Table for Filed Antenna
Ant Brand Model Name Antenna Type |Connector| Gain (dBi) NOTE
1 Litum 200 PCB N/A 3.3 Antenna

Note: The antenna information refer the manufacturer provide report, applicable only to the tested
sample identified in the report.
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2.2 DESCRIPTION OF THE TEST MODES

For Radiated spurious emissions
Each of these EUT operation mode(s) or test configuration mode(s) mentioned below was
evaluated respectively.

Report No.: STS2404116W02

Pretest Mode

Description

Modulation

Mode 1

TX

BPSK

Note:

(1) All above mode have been measurement, only worst data was reported.

(2) We have be tested for all avaiable U.S. voltage and frequencies(For 120V,50/60Hz and
240V, 50/60Hz) for which the device is capable of operation, and the worst case of
120V,50/60Hz is shown in the report.
(3) Test model of 2000000003 and 2000000004 all has been tested, only shown the worst
case of the test model 2000000003.

For AC Conducted Emission

Test Case

AC Conducted

Emission

Mode 2 : Keeping TX

2.3 TEST SOFTWARE AND POWER LEVEL
During testing channel & power controlling software provided by the customer was used to control the
operating channel as well as the output power level.

RF Mode Or Ant Power :
! Type i ) ) Software For Testing
Function Modulation type | Gain(dBi) Class
"The Transmitter EUT has signal
transmission when it is powered on
6849.6MHz BPSK The Receiver EUT enter the
UwB 3.3 Default | receiving state when it is powered
on"
3494.4MHz _ The EUT has signal transmission
BPM with BPSK o
4492.8MHz when it is powered on




Page 9 of 134 Report No.: STS2404116W02

2.4 BLOCK DIGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

During testing channel & power controlling software provided by the customer was used to control
the operating channel as well as the output power level. The RF output power selection is for the
setting of RF output power expected by the customer and is going to be fixed on the firmware of
the final end product power parameters.

Radiated Spurious Emission Test

AC

- Pl

Cc-1 E-1 ug
EUT POE
Conducted Emission Test

AC

C-1 E1 Plug
EUT POE

2.5 DESCRIPTION OF NECESSARY ACCESSORIES AND SUPPORT UNITS
The EUT has been tested as an independent unit together with other necessary accessories or
support units. The following support units or accessories were used to form a representative test

configuration during the tests.
Necessary accessories

Item Equipment Mfr/Brand Model/Type No. Sﬁgal Note
N/A N/A N/A N/A N/A N/A
Support units
, Serial
ltem Equipment Mfr/Brand Model/Type No. NoO Note
POE N/A N/A N/A N/A

Note:
(1) The support equipment was authorized by Declaration of Confirmation.
(2) For detachable type 1/O cable should be specified the length in cm in TLength s column.
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2.6 EQUIPMENTS LIST FOR ALL TEST ITEMS

Report No.: STS2404116W02

RF Radiation Test Equipment

. . . Last Calibrated
Kind of Equipment Manufacturer Type No. Serial No. Calibration Until
Temperature & Humidity SW-108 SuWei N/A 2024.03.15 | 2025.03.14
Pre-Amplifier(0.1M-3GHz) EM EM330 060665 2024.02.23 | 2025.02.22
Pre-Amplifier(1G-18GHz) SKET LNPA-01018G-45 | SK2018080901 | 2023.09.26 | 2024.09.25
Pre-Amplifier(18G-40GHz) SKET LNPA_1840-50 | SK2018101801 | 2024.02.23 [2025.02.22

Active loop Antenna ZHINAN ZN30900C 16035 2023.02.28 | 2025.02.27
Bilog Antenna TESEQ CBL6111D 34678 2022.09.30 | 2024.09.29
Horn Antenna SCHWARZBECK BBHA 9120D 02014 2023.09.24 | 2025.09.23
Horn Antenna A-INFOMW LB-180400-KF J211020657 |2023.10.10|2025.10.09

Positioning Controller MF MF-7802 MF-780208587 N/A N/A

Signal Analyzer R&S FSV 40-N 101823 2023.09.26 | 2024.09.25
Switch Control Box N/A N/A N/A N/A N/A
Filter Box BALUN Technology SU319E BL-SZ1530051 N/A N/A
Antenna Mast MF MFA-440H N/A N/A N/A
Turn Table MF SC100 1 60531 N/A N/A
AC Power Source APC KDF-11010G F214050035 N/A N/A
DC power supply HONGSHENGFENG DPS-305AF 17064939 2023.09.26 | 2024.09.25
Test SW EZ-EMC Ver.STSLAB-03A1 RE
RF Connected Test
. . . Last Calibrated
Kind of Equipment Manufacturer Type No. Serial No. calibration until
Signal Analyzer Agilent N9020A MY51510623 |2024.02.23 |2025.02.22
Power Sensor Keysight U2021XA MY55520005 |2023.09.26 |2024.09.25
Temperature & Humidity SW-108 SuWei N/A 2024.03.15 |2025.03.14
Test SW MW MTS 8310 2.0.0.0
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3. EMISSION TEST

3.1 CONDUCTED EMISSION MEASUREMENT
3.1.1 POWER LINE CONDUCTED EMISSION LIMITS

Operating frequency band. In case the emission fall within the restricted band specified on Part
15.207&RSS-Gen (8.8) limit in the table below has to be followed.

FREQUENCY (MHz) Quasi-peak Average
0.15-0.5 66 - 56 * 56 - 46 *
0.50-5.0 56.00 46.00
5.0-30.0 60.00 50.00

Note:
(1) The tighter limit applies at the band edges.

(2) The limit of “ * ” marked band means the limitation decreases linearly with the logarithm
of the frequency in the range.

The following table is the setting of the receiver

Receiver Parameters Setting
Attenuation 10 dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 kHz
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3.1.2 TEST PROCEDURE

a.

The EUT was 0.8 meters from the horizontal ground plane and 0.4 meters from the vertical
ground plane with EUT being connected to the power mains through a line impedance
stabilization network (LISN). All other support equipments powered from additional LISN(s).
The LISN provide 50 Ohm/ 50uH of coupling impedance for the measuring instrument.

. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

. /0O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

. LISN at least 80 cm from nearest part of EUT chassis.

. For the actual test configuration, please refer to the related Item —EUT Test Photos.

3.1.3 TEST SETUP

Vertical Reference
/ Ground Plane / Test Receiver

e L1

o o o o

EUT Moooo
]

40cm

80cm |
]

|
[l L1 N B

N L

\ Horizontal Reference

Ground Plane

Note: 1.Support units were connected to second LISN.
2.Both of LISNs (AMN) are 80 cm from EUT and at least 80

from other units and other metal planes

3.1.4 EUT OPERATING CONDITIONS

The EUT was configured for testing in a typical fashion (as a customer would normally use it). The
EUT has been programmed to continuously transmit during test. This operating condition was
tested and used to collect the included data.
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3.1.5 TEST RESULT

Temperature: 25.1(C) Relative Humidity:  |59%RH
Test Voltage: AC 120V/60Hz Phase: L
Test Mode: Mode 2
Describe: 3494.4MHz
No. Frequency | Reading Correct Result Limit Margin Remark
(MH2) (dBuV) | Factor(dB) | (dBuV) (dBuV) (dB)
1 0.1500 39.58 19.74 59.32 66.00 -6.68 QP
2 0.1500 15.55 19.74 35.29 56.00 -20.71 AVG
3 0.2900 27.13 20.22 47.35 60.52 -13.17 QP
4 0.2900 8.94 20.22 29.16 50.52 -21.36 AVG
5 0.7700 18.80 19.82 38.62 56.00 -17.38 QP
6 0.7700 8.97 19.82 28.79 46.00 -17.21 AVG
7 2.2340 27.56 19.89 47.45 56.00 -8.55 QP
8 2.2340 15.06 19.89 34.95 46.00 -11.05 AVG
9 5.3780 19.00 19.86 38.86 60.00 -21.14 QP
10 5.3780 8.04 19.86 27.90 50.00 -22.10 AVG
11 8.3060 16.67 19.92 36.59 60.00 -23.41 QP
12 8.3060 5.98 19.92 25.90 50.00 -24.10 AVG
Remark:

1. All readings are Quasi-Peak and Average values
2. Margin = Result (Result =Reading + Factor )—Limit

3. Factor=LISN factor+Cable loss+Limiter (10dB)
10000 dBu¥

Limit1: —_—

Limit2-

\

50

peak

AVE

0.0
0.150 0.5 [MHz) 5 30.000
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Temperature: 25.1(C) Relative Humidity:  |59%RH
Test Voltage: AC 120V/60Hz Phase: N
Test Mode: Mode 2
Describe: 3494.4MHz
No. Frequency | Reading Correct Result Limit Margin Remark
(MH2) (dBuV) | Factor(dB) | (dBuV) (dBuv) (dB)
1 0.1940 37.48 19.85 57.33 63.86 -6.53 QP
2 0.1940 17.62 19.85 37.47 53.86 -16.39 AVG
3 0.5780 19.88 19.91 39.79 56.00 -16.21 QP
4 0.5780 11.32 19.91 31.23 46.00 -14.77 AVG
5 2.0060 25.01 19.88 44.89 56.00 -11.11 QP
6 2.0060 14.06 19.88 33.94 46.00 -12.06 AVG
7 5.5140 16.45 19.86 36.31 60.00 -23.69 QP
8 5.5140 4.84 19.86 24.70 50.00 -25.30 AVG
9 7.7460 10.01 19.89 29.90 60.00 -30.10 QP
10 7.7460 0.24 19.89 20.13 50.00 -29.87 AVG
11 26.3500 11.56 20.30 31.86 60.00 -28.14 QP
12 26.3500 0.13 20.30 20.43 50.00 -29.57 AVG
Remark:

1. All readings are Quasi-Peak and Average values
2. Margin = Result (Result =Reading + Factor )—Limit

3. Factor=LISN factor+Cable loss+Limiter (10dB)
1000 dBuV

Limit1: —_—
Limit2:

—

50

peak

AYE

0.0
0.150 0.5 [MHz) 5 30.000
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Report No.: STS2404116W02

Temperature: 25.1(C) Relative Humidity:  |59%RH
Test Voltage: AC 120V/60Hz Phase: L
Test Mode: Mode 2
Describe: 4492.8MHz
No. Frequency | Reading Correct Result Limit Margin Remark
(MH2) (dBuV) | Factor(dB) | (dBuV) (dBuVv) (dB)
1 0.1500 37.58 19.74 57.32 66.00 -8.68 QP
2 0.1500 13.51 19.74 33.25 56.00 -22.75 AVG
3 0.6140 18.83 19.89 38.72 56.00 -17.28 QP
4 0.6140 8.27 19.89 28.16 46.00 -17.84 AVG
5 1.5820 25.30 19.83 45.13 56.00 -10.87 QP
6 1.5820 14.69 19.83 34.52 46.00 -11.48 AVG
7 1.9180 27.40 19.87 47.27 56.00 -8.73 QP
8 1.9180 14.90 19.87 34.77 46.00 -11.23 AVG
9 5.0500 19.25 19.89 39.14 60.00 -20.86 QP
10 5.0500 6.51 19.89 26.40 50.00 -23.60 AVG
11 10.9900 15.38 20.04 35.42 60.00 -24.58 QP
12 10.9900 6.07 20.04 26.11 50.00 -23.89 AVG
Remark:
1. All readings are Quasi-Peak and Average values
2. Margin = Result (Result =Reading + Factor )—Limit
3. Factor=LISN factor+Cable loss+Limiter (10dB)
10000 dBuV
Limitl: ~ —
Limit2:

\

50

peak

AVE

0.0
0.150 0.5

[MHz) 5 30.000
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Temperature: 25.1(C) Relative Humidity:  |59%RH
Test Voltage: AC 120V/60Hz Phase: N
Test Mode: Mode 2
Describe: 4492.8MHz
No. Frequency | Reading Correct Result Limit Margin Remark
(MH2) (dBuV) | Factor(dB) | (dBuV) (dBuVv) (dB)
1 0.1500 37.60 19.74 57.34 66.00 -8.66 QP
2 0.1500 16.12 19.74 35.86 56.00 -20.14 AVG
3 0.3340 24.86 20.19 45.05 59.35 -14.30 QP
4 0.3340 8.88 20.19 29.07 49.35 -20.28 AVG
5 1.8100 22.97 19.86 42.83 56.00 -13.17 QP
6 1.8100 12.58 19.86 32.44 46.00 -13.56 AVG
7 3.0140 15.79 19.93 35.72 56.00 -20.28 QP
8 3.0140 7.26 19.93 27.19 46.00 -18.81 AVG
9 5.1860 15.71 19.88 35.59 60.00 -24.41 QP
10 5.1860 4.59 19.88 24.47 50.00 -25.53 AVG
11 26.3500 12.06 20.30 32.36 60.00 -27.64 QP
12 26.3500 0.08 20.30 20.38 50.00 -29.62 AVG
Remark:

1. All readings are Quasi-Peak and Average values
2. Margin = Result (Result =Reading + Factor )—Limit

3. Factor=LISN factor+Cable loss+Limiter (10dB)
100.0  dBuV

Limit1: —_—
Limit2:

—

50

peak

AYE

0.0
0.150 0.5 [MHz) 5 30,000
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Temperature: 24.4(C) Relative Humidity:  |39%RH
Test Voltage: AC 120V/60Hz Phase: L
Test Mode: Mode 2
Describe: 6849.6MHz
No. Frequency | Reading Correct Result Limit Margin Remark
(MH2) (dBuV) | Factor(dB) | (dBuV) (dBuVv) (dB)
1 0.1500 38.03 20.33 58.36 66.00 -7.64 QP
2 0.1500 21.11 20.33 41.44 56.00 -14.56 AVG
3 0.1700 35.78 20.33 56.11 64.96 -8.85 QP
4 0.1700 17.69 20.33 38.02 54.96 -16.94 AVG
5 0.3580 26.93 20.63 47.56 58.77 -11.21 QP
6 0.3580 18.48 20.63 39.11 48.77 -9.66 AVG
7 0.9260 15.19 20.31 35.50 56.00 -20.50 QP
8 0.9260 6.64 20.31 26.95 46.00 -19.05 AVG
9 18.2420 16.89 22.49 39.38 60.00 -20.62 QP
10 18.2420 11.30 22.49 33.79 50.00 -16.21 AVG
11 29.2460 19.95 22.89 42.84 60.00 -17.16 QP
12 29.2460 17.59 22.89 40.48 50.00 -9.52 AVG
Remark:
1. All readings are Quasi-Peak and Average values
2. Margin = Result (Result =Reading + Factor )—Limit
3. Factor=LISN factor+Cable loss+Limiter (10dB)
1000 dBu¥
Limit1: —
Limit2:

50

0.0

\

it

peak

0.150

0.5

[MHz)

30.000
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Temperature: 24.4(C) Relative Humidity:  |39%RH
Test Voltage: AC 120V/60Hz Phase: N
Test Mode: Mode 2
Describe: 6849.6MHz
No. Frequency | Reading Correct Result Limit Margin Remark
(MH2) (dBuV) | Factor(dB) | (dBuV) (dBuVv) (dB)
1 0.1580 37.60 20.33 57.93 65.57 -7.64 QP
2 0.1580 20.58 20.33 40.91 55.57 -14.66 AVG
3 0.1820 34.39 20.31 54.70 64.39 -9.69 QP
4 0.1820 17.25 20.31 37.56 54.39 -16.83 AVG
5 0.3580 27.53 20.63 48.16 58.77 -10.61 QP
6 0.3580 18.60 20.63 39.23 48.77 -9.54 AVG
7 0.9420 14.93 20.31 35.24 56.00 -20.76 QP
8 0.9420 6.44 20.31 26.75 46.00 -19.25 AVG
9 23.1300 18.30 22.71 41.01 60.00 -18.99 QP
10 23.1300 13.19 22.71 35.90 50.00 -14.10 AVG
11 29.2420 20.75 22.89 43.64 60.00 -16.36 QP
12 29.2420 17.97 22.89 40.86 50.00 -9.14 AVG
Remark:

1. All readings are Quasi-Peak and Average values
2. Margin = Result (Result =Reading + Factor )—Limit

3. Factor=LISN factor+Cable loss+Limiter (10dB)
100.0  dBuV

Limit1: —
Limit2-

|

50

4
1 peak

b T

0.0
0.150 0.5 [MHz) 5 30.000
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3.2 RADIATED EMISSION MEASUREMENT (FOR 15.517(c)&RSS 220 5.2.1(d))

3.2.1 RADIATED EMISSION LIMITS

The radiated emissions at or below 960MHz from a device operating under the provisions of
this section shall not exceed the emission levels in Section 15.209&RSS 220(3.4).

Frequencies Field Strength Measurement Distance
(MH2z) (micorvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100
88~216 150
216~960 200

Note: 1. The lower limit shall apply at the transition frequencies.

2. Emission level (dBuV/m) = 20 log Emission level (uv/m).

For FCC:

The radiated emissions above 960MHz from a device operating under the provisions of this
section shall not exceed the following average limits when measured using a resolution

bandwidth of 1MHz:

Frequency of Emission EIRP Field Strength Field Strength

(MHz) (dBm) (dBuV/Im@3m) (dBuV/im@1m)
960~1610 -75.3 19.9 29.44
1610~1990 -53.3 41.9 51.44
1990~3100 -51.3 43.9 53.44
3100~10600 -41.3 53.9 63.44
Above 10600 -51.3 43.9 53.44

Notes: 1. Transfer rules follow 15.521(g),15.31(f)(1).

2. 15.521(c) Emissions from digital circuitry used to enable the operation of the UWB

transmitter shall comply with the limits in Section 15.209 of this chapter, rather than

the limits specified in this subpart.

3. E(dBuV/m)@3m = P(dBm EIRP) + 95.2;
E(dBuV/m)@1m= E(dBuV/m)@3m+20*log(3/1)
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For IC:
The radiated emissions above 960MHz from a device operating under the provisions of this
section shall not exceed the following average limits when measured using a resolution bandwidth

of 1IMHz:

Frequency of Emission EIRP Field Strength Field Strength

(MHz) (dBm) (dBuV/m@3m) (dBuV/m@1m)
960~1610 -75.3 19.9 29.44
1610~4750 -70.0 25.2 34.74
4750~10600 -41.3 53.9 63.44
Above 10600 -51.3 43.9 53.44

Notes: 1. Transfer rules follow section 2 of the RSS 220 Annex.
2. The Emissions from digital circuitry used to enable the operation of the UWB
transmitter shall comply with the limits in Section RSS 220(3.4) of this chapter, rather
than the limits specified in this subpart.
3. E(dBuV/m)@3m = P(dBm EIRP) + 95.2;
E(dBuV/m)@1m= E(dBuV/m)@3m+20*log(3/1)

Spectrum Parameter Setting
Detector RMS
Attenuation Auto
Start Frequency 960 MHz

10th of the highest fundamental frequency or to 40

Stop Frequenc
P q o GHz, whichever is lower

RB 1MHz

VB 3MHz

Sweep Point 1001
SweepTime 1s

Receiver Parameter Setting
Attenuation Auto

9kHz~90kHz / RB 200Hz for PK & AV

90kHz~110kHz / RB 200Hz for QP

Start ~ Stop Frequency 110kHz~490kHz / RB 200Hz for PK & AV

490kHz~30MHz / RB 9kHz for QP

30MHz~960MHz / RB 120kHz for QP
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3.2.2 TEST PROCEDURE

a. The measuring distance of 1m shall be used for measurements. The EUT was placed on the
top of arotating table 0.8meter (above 1GHz is 1.5 m) above the ground at a 3 meter
semi-anechoic chamber. The table was rotated 360 degrees to determine the position of the
highest radiation.

b. The height of the test antenna shall vary between 1m to 4m.Both horizontal and vertical
polarization Of the antenna are set to make the measurement.

C. The initial step in collecting radiated emission data is a receive peak detector mode.
Pre-scanning the measurement frequency range. Significant peaks are then marked and then
Quasi Peak detector mode re-measured.

d. All readings are peak unless otherwise stated QP in column of Note. Peak denoted that the
Peak reading compliance with the QP limits and then QP Mode measurement didn’t perform
(Below 960MHz)

€. All readings are RMS mode value , for each suspected emission, the EUT was arranged to its
worst case and then the antenna was tuned to heights from 1 meter to 4 meters and the
rotatable table was turned from 0 degrees to 360 degrees to find the maximum reading .
(Above 960MHz)

f. For the actual test configuration, please refer to the related Item —EUT Test Photos.

Note: Both horizontal and vertical antenna polarities were tested and performed pretest to
three orthogonal axis. The worst case emissions were reported.

3.2.3 DEVIATION FROM TEST STANDARD
No deviation
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3.2.4 TEST SETUP
(A) Radiated Emission Test-Up Frequency Below 30MHz

: : RX Antenna
- 3m >

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

(B) Radiated Emission Test-Up Frequency 30MHz~1GHz
RX Antenna

Ant, feed
point

Metal Full Soldered Ground Plane

o
Spectrum Anahzer | Receiver
(C) Radiated Emission Test-Up Frequency Above 1GHz
Ant. Teed RX Antenna

Metal Full Soldered Ground Plane

=

Spectrum Analyzer i
System Simulator P hzer f Receiver
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The field strength is calculated by adding the Antenna Factor and Cable Factor and subtracting

the Amplifier Gain and Duty Cycle Correction Factor (if any) from the measured reading. The basic
equation with a sample calculation is as follows:
Margin=PL-PK L or AL- AV L; Margin only shown the worst case.

Where

PR = Peak Reading

AR = Average Reading

PL = Peak Level

AL = Average Level
AF = Antenna Factor
PK L = Peak Limit
AV L = AV Limit

For example

Frequency PR AR AF PL AL PKL AV L Margin
(MHz) (dBpV/m) | (dBpV/m) | (dB) | (dBpV/m) | (dBuV/m) | (dBuV/m) | (dBuV/m) (dB)
2178 40.23 30.31 9.83 50.06 40.14 74.00 54.00 -13.86

3.2.6 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 2.4 Unless otherwise a special
operating condition is specified in the follows during the testing.
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3.2.7 TEST RESULTS

Below 30MHz
Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60HZ Test Mode: CH 1(9KHz - 150KHz)
Test distance: 3m
No. | Freguency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 0.0170 35.84 19.88 55.72 123.16 -67.44 AVG
2 0.0260 35.03 19.98 55.01 119.58 -64.57 AVG
3 0.0371 35.95 19.76 55.71 116.58 -60.87 AVG
4 0.0485 34.62 19.53 54.15 114.32 -60.17 AVG
5 0.0732 34.43 18.85 53.28 110.85 -57.57 AVG
6 0.1022 33.48 17.60 51.08 108.04 -56.96 AVG
Remark:

1. Margin = Result (Result =Reading + Factor )—Limit
2. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

180.0 dBu¥/m

Limit1: —_—
Limit2:
80
1 2 3 4 5 6
MWW
-20

0.009 [MHz) 0.150
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Temperature: 23.1(C) Relative Humidity: |60%RH
Test Voltage: AC 120V/60HZ Test Mode: CH 1(150KHz — 30MHz)
Test distance: 3m
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 0.1573 42.03 17.69 59.72 104.36 -44.64 AVG
2 1.2245 27.88 20.24 48.12 65.85 -17.73 QP
3 3.3738 31.12 20.21 51.33 69.54 -18.21 QP
4 6.2991 30.95 20.42 51.37 69.54 -18.17 QP
5 14.7168 28.86 21.24 50.10 69.54 -19.44 QP
6 20.4182 29.46 22.34 51.80 69.54 -17.74 QP
Remark:

1. Margin = Result (Result =Reading + Factor )—Limit
2. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

180.0 dBu¥/m

Limit1: —_—

Limit2:

80

L ¥y

2 3 4 5 5

-20
0.150 0.5 [MHz) 5 30.000

Note: The position of the measurement polarization (Horizontal / Face-on / Face-off) all has been
tested, only shown the worst mode of Horizontal position.
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Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60HZ Phase: Horizontal
Test Mode: CH1 Test distance: 3m
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 32.7900 45.66 -14.27 31.39 40.00 -8.61 peak
2 99.7500 49.92 -20.17 29.75 43.50 -13.75 peak
3 199.2600 54.91 -21.11 33.80 43.50 -9.70 peak
4 299.7000 54.32 -14.82 39.50 46.00 -6.50 peak
5 625.2000 35.84 -5.26 30.58 46.00 -15.42 peak
6 875.3700 34.21 -0.60 33.61 46.00 -12.39 peak
Remark:
1. Margin = Result (Result =Reading + Factor )—Limit
2. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain
80.0 dBu¥/m
Limit1: —_—
M argin:
|
[ 4
| 3 5 b
30 2
b
-20
30.000 40 &0 60 70 80 [MHz] 300 400 500 600 70O 960.000
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Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60HZ Phase: Vertical
Test Mode: CH1 Test distance: 3m
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 33.7200 45.19 -14.72 30.47 40.00 -9.53 peak
2 68.1300 48.49 -25.22 23.27 40.00 -16.73 peak
3 199.2600 55.98 -21.11 34.87 43.50 -8.63 peak
4 299.7000 53.79 -14.82 38.97 46.00 -7.03 peak
5 400.1400 47.66 -11.13 36.53 46.00 -9.47 peak
6 749.8200 35.38 -2.16 33.22 46.00 -12.78 peak
Remark:
1. Margin = Result (Result =Reading + Factor )—Limit
2. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain
80.0 dBu¥/m
Limit1: —_—
Margin:

-20

e

(1]

-

(44}

30.000 40

50

60 70 &0

[MHz)

300 400

500

600 70O

960.000
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Below 30MHz

Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60HZ Test Mode: CH 2(9KHz - 150KHz)
Test distance: 3m
No. | Freguency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 0.0122 35.44 19.53 54.97 125.96 -70.99 AVG
2 0.0171 35.28 19.89 55.17 123.11 -67.94 AVG
3 0.0230 35.67 20.04 55.71 120.61 -64.90 AVG
4 0.0406 35.00 19.69 54.69 115.82 -61.13 AVG
5 0.0674 34.03 19.01 53.04 111.54 -58.50 AVG
6 0.0895 33.06 18.10 51.16 109.15 -57.99 AVG
Remark:

3. Margin = Result (Result =Reading + Factor )-Limit
4. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

180.0 dBu¥/m

Limit1: —_
Limit2:
80
1 2 3 4 [ &
-20

0.003 [MHz) 0.150
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Temperature: 23.1(C) Relative Humidity: |60%RH
Test Voltage: AC 120V/60HZ Test Mode: CH 2(150KHz — 30MHz)
Test distance: 3m
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 0.1548 42.78 17.62 60.40 104.51 -44.11 AVG
2 0.9560 27.74 20.22 47.96 68.00 -20.04 QP
3 2.0903 30.75 20.37 51.12 69.54 -18.42 QP
4 4.8066 30.34 20.48 50.82 69.54 -18.72 QP
5 9.5826 30.23 20.23 50.46 69.54 -19.08 QP
6 19.3137 29.16 22.34 51.50 69.54 -18.04 QP
Remark:

3. Margin = Result (Result =Reading + Factor )—Limit
4. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

180.0 dBu¥/m

Limit1: —_—

Limit2:

80

o £

\,\_”_,J 3 1 5 5

-20
0.150 0.5 [MHz) 5 30.000

Note: The position of the measurement polarization (Horizontal / Face-on / Face-off) all has been
tested, only shown the worst mode of Horizontal position.
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30MHz — 960MHz Radiation Spurious

Temperature: 23.1(C) Relative Humidity:  |60%RH

Test Voltage: AC 120V/60HZ Phase: Horizontal

Test Mode: CH?2 Test distance: 3m

No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)

1 32.7900 44.88 -14.27 30.61 40.00 -9.39 peak
2 149.9700 50.43 -18.53 31.90 43.50 -11.60 peak
3 199.2600 57.39 -21.11 36.28 43.50 -7.22 peak
4 299.7000 54.23 -14.82 39.41 46.00 -6.59 peak
5 375.0300 47.39 -12.38 35.01 46.00 -10.99 peak
6 625.2000 43.98 -5.26 38.72 46.00 -7.28 peak

Remark:

3. Margin = Result (Result =Reading + Factor )—Limit
4. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —_—

M argin:

-20
30.000 40 50 60 70 80 [MHz) 300 400 500 600 700 960.000
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Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60HZ Phase: Vertical
Test Mode: CH2 Test distance: 3m
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 33.1720 45.20 -14.46 30.74 40.00 -9.26 peak
2 56.9700 50.61 -25.41 25.20 40.00 -14.80 peak
3 199.2600 56.50 -21.11 35.39 43.50 -8.11 peak
4 324.8100 50.51 -13.85 36.66 46.00 -9.34 peak
5 375.0300 50.84 -12.38 38.46 46.00 -7.54 peak
6 749.8200 36.26 -2.16 34.10 46.00 -11.90 peak
Remark:
3. Margin = Result (Result =Reading + Factor )—Limit
4. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain
80.0 dBu¥/m
Limit1: —_—
Margin:
|
| . 5
3 A B
ZJI]M‘)I

-20

30.000

gk

40 50

60

70 80

[MHz)

300 400

500 600 700 960.000
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Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/50Hz Test Mode: CH 3(9KHz - 150KHz)
Test distance: 3m
No. | Freguency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 0.0132 6.78 19.61 26.39 125.19 -98.80 AVG
2 0.0188 6.83 20.01 26.84 122.12 -95.28 AVG
3 0.0328 5.95 19.84 25.79 117.29 -91.50 AVG
4 0.0493 6.04 19.51 25.55 113.75 -88.20 AVG
5 0.0770 6.09 18.70 24.79 109.87 -85.08 AVG
6 0.1280 5.17 17.54 22.71 105.46 -82.75 AVG
Remark:

5. Margin = Result (Result =Reading + Factor )-Limit
6. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

180.0 dBuV¥/m

80

-20

0.

Limit1: —
Limit2-

009

[MHz) 0.150
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Temperature: 23.1(C) Relative Humidity: |60%RH
Test Voltage: AC 120V/50Hz Test Mode: CH 3(150KHz — 30MHz)
Test distance: 3m
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)

1 0.3590 2.62 20.14 22.76 96.50 -73.74 AVG

2 1.5231 6.37 20.30 26.67 63.95 -37.28 QP

3 3.1648 10.28 20.15 30.43 69.54 -39.11 QP

4 8.0602 7.95 20.32 28.27 69.54 -41.27 QP

5 19.5823 6.34 22.40 28.74 69.54 -40.80 QP

6 28.4478 12.26 20.32 32.58 69.54 -36.96 QP
Remark:

5. Margin = Result (Result =Reading + Factor )—Limit
6. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

180.0 dBu¥Y/m

Limit1: —_—
Limit2:

80

0.150 0.5 [MHz) 5 30.000

Note: The position of the measurement polarization (Horizontal / Face-on / Face-off) all has been
tested, only shown the worst mode of Horizontal position.
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30MHz — 960MHz Radiation Spurious

Temperature: 23.1(C) Relative Humidity:  |60%RH

Test Voltage: AC 120V/50Hz Phase: Horizontal

Test Mode: CH3 Test distance: 3m

No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)

1 30.0000 35.82 -12.85 22.97 40.00 -17.03 peak
2 102.5400 49.54 -19.86 29.68 43.50 -13.82 peak
3 249.4800 52.76 -16.21 36.55 46.00 -9.45 peak
4 375.0300 47.62 -12.38 35.24 46.00 -10.76 peak
5 499.6500 44.74 -8.01 36.73 46.00 -9.27 peak
6 749.8200 41.89 -2.16 39.73 46.00 -6.27 peak

Remark:

5. Margin = Result (Result =Reading + Factor )-Limit
6. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —_—

Margin:

o
.
=1

30

-20
30.000 40 50 60 70 80 [MHz) 300 400 500 600 700 960.000
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Temperature: 23.1(C) Relative Humidity:  |60%RH

Test Voltage: AC 120V/50Hz Phase: Vertical

Test Mode: CH3 Test distance: 3m

No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)

1 30.0000 47.75 -12.85 34.90 40.00 -5.10 peak
2 102.5400 51.13 -19.86 31.27 43.50 -12.23 peak
3 124.8600 49.86 -18.22 31.64 43.50 -11.86 peak
4 249.4800 54.09 -16.21 37.88 46.00 -8.12 peak
5 499.6500 39.65 -8.01 31.64 46.00 -14.36 peak
6 749.8200 32.85 -2.16 30.69 46.00 -15.31 peak

Remark:

5. Margin = Result (Result =Reading + Factor )—Limit
6. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —_—

Margin:

30 \/ ML«M

-20
30.000 40 50 60 70 80 [MHz) 300 400 500 600 700 960.000
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Above 960MHz Radiation Spurious

FCC:
Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60HZ Phase: Horizontal
Test Mode: CH 1(960MHz -1610MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 1104.300 22.54 -1.06 21.48 29.54 -8.06 peak
2 1104.300 13.54 -1.06 12.48 29.54 -17.06 RMS
3 1207.000 21.84 -0.44 21.40 29.54 -8.14 peak
4 1207.000 12.84 -0.44 12.40 29.54 -17.14 RMS
5 1316.200 21.95 -0.07 21.88 29.54 -7.66 peak
6 1316.200 12.95 -0.07 12.88 29.54 -16.66 RMS
7 1416.300 22.19 0.47 22.66 29.54 -6.88 peak
8 1416.300 13.19 0.47 13.66 29.54 -15.88 RMS
9 1487.800 21.79 1.33 23.12 29.54 -6.42 peak
10 1487.800 12.79 1.33 14.12 29.54 -15.42 RMS
11 1591.150 18.73 3.96 22.69 29.54 -6.85 peak
12 1591.150 9.73 3.96 13.69 29.54 -15.85 RMS
Remark:

1. Margin = Result (Result =Reading + Factor )—Limit
2. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —
Margin:
30
1 3 5 A a 11
] 4 i 10 12
-20

960.000 1025.00 1090.00 1155.00 1220.00 1285.00 1350.00 1415.00 1480.00 1610.00 MHz
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Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60HZ Phase: Vertical
Test Mode: CH 1(960MHz -1610MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 1054.900 20.91 -1.34 19.57 29.54 -9.97 peak
2 1054.900 11.91 -1.34 10.57 29.54 -18.97 RMS
3 1164.100 20.22 -0.77 19.45 29.54 -10.09 peak
4 1164.100 11.22 -0.77 10.45 29.54 -19.09 RMS
5 1223.250 20.15 -0.46 19.69 29.54 -9.85 peak
6 1223.250 11.15 -0.46 10.69 29.54 -18.85 RMS
7 1348.700 20.12 0.06 20.18 29.54 -9.36 peak
8 1348.700 11.12 0.06 11.18 29.54 -18.36 RMS
9 1468.950 20.04 1.11 21.15 29.54 -8.39 peak
10 1468.950 11.04 1.11 12.15 29.54 -17.39 RMS
11 1574.250 19.11 3.44 22.55 29.54 -6.99 peak
12 1574.250 9.11 3.44 12.55 29.54 -16.99 RMS
Remark:

1. Margin = Result (Result =Reading + Factor )—Limit
2. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —_

Margin:

30

",
P
=

-20
360.000 1025.00 1030.00 1155.00 1220.00 1285.00 1350.00 1415.00 1480.00 1610.00 MHz
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Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60HZ Phase: Horizontal
Test Mode: CH 1(1610MHz — 1990MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 1624.820 39.56 4.24 43.80 51.44 -7.64 peak
2 1624.820 30.56 4.24 34.80 51.44 -16.64 RMS
3 1723.240 40.23 4.50 44.73 51.44 -6.71 peak
4 1723.240 31.23 4.50 35.73 51.44 -15.71 RMS
5 1749.840 39.82 3.67 43.49 51.44 -7.95 peak
6 1749.840 30.82 3.67 34.49 51.44 -16.95 RMS
7 1799.620 41.50 1.78 43.28 51.44 -8.16 peak
8 1799.620 32.50 1.78 34.28 51.44 -17.16 RMS
9 1875.240 41.53 1.90 43.43 51.44 -8.01 peak
10 1875.240 32.53 1.90 34.43 51.44 -17.01 RMS
11 1976.320 40.84 1.78 42.62 51.44 -8.82 peak
12 1976.320 31.84 1.78 33.62 51.44 -17.82 RMS
Remark:

1. Margin = Result (Result =Reading + Factor )—Limit
2. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —_
Margin:
1 | 5 7 q 11
sy oty bt WLWWMW
WA’{ ‘MW 10 1?"%

30

-20
1610.000 1648.00 1686.00 1724.00 1762.00 1800.00 1838.00 1876.00 1914.00 1990.00 MHz
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Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60HZ Phase: Vertical
Test Mode: CH 1(1610MHz — 1990MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 1624.820 36.76 4.24 41.00 51.44 -10.44 peak
2 1624.820 27.76 4.24 32.00 51.44 -19.44 RMS
3 1692.080 34.17 5.07 39.24 51.44 -12.20 peak
4 1692.080 25.17 5.07 30.24 51.44 -21.20 RMS
5 1724.000 36.67 4.47 41.14 51.44 -10.30 peak
6 1724.000 27.67 4.47 32.14 51.44 -19.30 RMS
7 1800.380 38.58 1.77 40.35 51.44 -11.09 peak
8 1800.380 29.58 1.77 31.35 51.44 -20.09 RMS
9 1875.240 40.14 1.90 42.04 51.44 -9.40 peak
10 1875.240 31.14 1.90 33.04 51.44 -18.40 RMS
11 1916.280 38.70 1.48 40.18 51.44 -11.26 peak
12 1916.280 29.70 1.48 31.18 51.44 -20.26 RMS
Remark:

1. Margin = Result (Result =Reading + Factor )—Limit
2. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —

Margin:

30

-20
1610.000 1648.00 1686.00 1724.00 1762.00 1800.00 1838.00 1876.00 1914.00 1990.00 MHz
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Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60HZ Phase: Horizontal
Test Mode: CH 1(1990MHz — 3100MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 2166.490 38.55 3.18 41.73 53.44 -11.71 peak
2 2166.490 29.55 3.18 32.73 53.44 -20.71 RMS
3 2324.110 38.87 3.60 42.47 53.44 -10.97 peak
4 2324.110 29.87 3.60 33.47 53.44 -19.97 RMS
5 2496.160 38.40 4.64 43.04 53.44 -10.40 peak
6 2496.160 29.40 4.64 34.04 53.44 -19.40 RMS
7 2597.170 38.01 5.03 43.04 53.44 -10.40 peak
8 2597.170 29.01 5.03 34.04 53.44 -19.40 RMS
9 2750.350 38.54 6.07 44.61 53.44 -8.83 peak
10 2750.350 29.54 6.07 35.61 53.44 -17.83 RMS
11 2972.350 37.59 7.01 44.60 53.44 -8.84 peak
12 2972.350 28.59 7.01 35.60 53.44 -17.84 RMS
Remark:

1. Margin = Result (Result =Reading + Factor )—Limit
2. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —_—
Margin:
WWWWWW 0 12

30

-20
1990.000 2101.00 2212.00 2323.00 2434.00 2545.00 2656.00 2767.00 2878.00 3100.00 MHz
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Page 41 of 134 Report No.: STS2404116W02

Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60HZ Phase: Vertical
Test Mode: CH 1(1990MHz — 3100MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 2124.310 38.00 2.84 40.84 53.44 -12.60 peak
2 2124.310 29.00 2.84 31.84 53.44 -21.60 RMS
3 2249.740 37.49 3.77 41.26 53.44 -12.18 peak
4 2249.740 28.49 3.77 32.26 53.44 -21.18 RMS
5 2414.020 34.87 4.50 39.37 53.44 -14.07 peak
6 2414.020 25.87 4.50 30.37 53.44 -23.07 RMS
7 2621.590 34.09 5.26 39.35 53.44 -14.09 peak
8 2621.590 25.09 5.26 30.35 53.44 -23.09 RMS
9 2880.220 33.92 6.66 40.58 53.44 -12.86 peak
10 2880.220 24.92 6.66 31.58 53.44 -21.86 RMS
11 2997.880 32.90 7.04 39.94 53.44 -13.50 peak
12 2997.880 23.90 7.04 30.94 53.44 -22.50 RMS
Remark:

1. Margin = Result (Result =Reading + Factor )—Limit
2. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —_
Margin:
1 3 5 7 2 1
WWWWWWWW? PRy

30

-20
1990.000 2101.00 2212.00 2323.00 2434.00 2545.00 2656.00 2767.00 2878.00 3100.00 MHz
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Temperature: |23.1(C) Relative Humidity: |60%RH
Test Voltage: AC 120V/60HZ Phase: Horizontal
Test Mode: CH 1(3100MHz — 10600MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 3670.000 56.04 -10.64 45.40 63.44 -18.04 peak
2 3670.000 47.04 -10.64 36.40 63.44 -27.04 RMS
3 5732.500 49.81 -4.55 45.26 63.44 -18.18 peak
4 5732.500 40.81 -4.55 36.26 63.44 -27.18 RMS
5 7540.000 51.95 1.67 53.62 63.44 -9.82 peak
6 7540.000 42.95 1.67 44.62 63.44 -18.82 RMS
7 8747.500 52.54 2.59 55.13 63.44 -8.31 peak
8 8747.500 43.54 2.59 46.13 63.44 -17.31 RMS
9 9482.500 52.65 3.12 55.77 63.44 -7.67 peak
10 9482.500 43.65 3.12 46.77 63.44 -16.67 RMS
11 10345.000 52.41 4.47 56.88 63.44 -6.56 peak
12 10345.000 43.41 4.47 47.88 63.44 -15.56 RMS
Remark:

1. Margin = Result (Result =Reading + Factor )—Limit
2. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

100.0 dBu¥/m

Limit1: —_
Margin:
- q 11
:JW WWM

50 12
1 3M jo
W

0.0
3100.000 3850.00 4600.00 5350.00 6100.00 6850.00 7600.00 §350.00 9100.00 10600.00 MHz
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Page 43 of 134 Report No.: STS2404116W02

Temperature: |23.1(C) Relative Humidity:  |60%RH

Test Voltage: |AC 120V/60HZ Phase: Vertical

Test Mode: CH 1(3100MHz — 10600MHz)

No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 3730.000 52.54 -10.59 41.95 63.44 -21.49 peak
2 3730.000 43.54 -10.59 32.95 63.44 -30.49 RMS
3 5410.000 49.09 -5.23 43.86 63.44 -19.58 peak
4 5410.000 40.09 -5.23 34.86 63.44 -28.58 RMS
5 7817.500 51.01 1.98 52.99 63.44 -10.45 peak
6 7817.500 42.01 1.98 43.99 63.44 -19.45 RMS
7 8732.500 52.97 2.60 55.57 63.44 -7.87 peak
8 8732.500 43.97 2.60 46.57 63.44 -16.87 RMS
9 9505.000 52.43 3.14 55.57 63.44 -7.87 peak
10 9505.000 43.43 3.14 46.57 63.44 -16.87 RMS
11 10435.000 51.43 4.76 56.19 63.44 -7.25 peak
12 10435.000 42.43 4.76 47.19 63.44 -16.25 RMS
Remark:

1. Margin = Result (Result =Reading + Factor )—Limit
2. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

100.0 dBu¥/m

Limit1: —_
Margin:
7 q 11
R st T s

WWJ‘ ]

0.0
3100.000 3850.00 4600.00 5350.00 6100.00 6850.00 7600.00 §350.00 9100.00 10600.00 MHz
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Page 44 of 134 Report No.: STS2404116W02

Temperature: |23.1(C) Relative Humidity: |60%RH

Test Voltage: |AC 120V/60HZ Phase: Horizontal

Test Mode: CH 1(10600MHz — 18000MHz)

No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2z) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 10829.400 39.47 5.84 45.31 53.44 -8.13 peak
2 10829.400 30.47 5.84 36.31 53.44 -17.13 RMS
3 12087.400 38.23 5.81 44.04 53.44 -9.40 peak
4 12087.400 29.23 5.81 35.04 53.44 -18.40 RMS
5 14041.000 34.51 12.25 46.76 53.44 -6.68 peak
6 14041.000 25.51 12.25 37.76 53.44 -15.68 RMS
7 15350.800 36.97 9.82 46.79 53.44 -6.65 peak
8 15350.800 27.97 9.82 37.79 53.44 -15.65 RMS
9 17156.400 35.64 10.08 45.72 53.44 -7.72 peak
10 | 17156.400 26.64 10.08 36.72 53.44 -16.72 RMS
11 | 17955.600 34.97 11.93 46.90 53.44 -6.54 peak
12 17955.600 25.97 11.93 37.90 53.44 -15.54 RMS
Remark:

1. Margin = Result (Result =Reading + Factor )—Limit
2. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —_

Margin:

30

-20
10600.00011340.00 12080.00 12820.00 1356000 1430000 15040.00 15780.00 16520.00 18000.00 MHz
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Page 45 of 134 Report No.: STS2404116W02

Temperature: |23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60HZ Phase: Vertical
Test Mode: CH 1(10600MHz — 18000MHZz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2z) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 10681.400 39.77 5.44 45.21 53.44 -8.23 peak
2 10681.400 30.77 5.44 36.21 53.44 -17.23 RMS
3 12405.600 37.90 5.82 43.72 53.44 -9.72 peak
4 12405.600 28.90 5.82 34.72 53.44 -18.72 RMS
5 14092.800 32.48 12.15 44.63 53.44 -8.81 peak
6 14092.800 23.48 12.15 35.63 53.44 -17.81 RMS
7 14825.400 32.87 10.53 43.40 53.44 -10.04 peak
8 14825.400 23.87 10.53 34.40 53.44 -19.04 RMS
9 17052.800 33.43 9.91 43.34 53.44 -10.10 peak
10 | 17052.800 24.43 9.91 34.34 53.44 -19.10 RMS
11 | 17837.200 33.92 11.60 45.52 53.44 -7.92 peak
12 | 17837.200 24.92 11.60 36.52 53.44 -16.92 RMS
Remark:

1. Margin = Result (Result =Reading + Factor )—Limit
2. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —_

Margin:

30

-20
10600.00011340.00 12080.00 12820.00 13560.00 1430000 1504000 15780.00 16520.00 18000.00 MHz
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Temperature: |23.1(C) Relative Humidity: |60%RH

Test Voltage: |AC 120V/60HZ Phase: Horizontal

Test Mode: CH 1(18000MHz — 40000MHz)

No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2z) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 20266.000 29.31 12.47 41.78 53.44 -11.66 peak
2 20266.000 20.31 12.47 32.78 53.44 -20.66 RMS
3 25744.000 25.16 17.62 42.78 53.44 -10.66 peak
4 25744.000 16.16 17.62 33.78 53.44 -19.66 RMS
5 28186.000 24.41 19.30 43.71 53.44 -9.73 peak
6 28186.000 15.41 19.30 34.71 53.44 -18.73 RMS
7 29572.000 25.21 16.72 41.93 53.44 -11.51 peak
8 29572.000 16.21 16.72 32.93 53.44 -20.51 RMS
9 33928.000 27.10 15.79 42.89 53.44 -10.55 peak
10 | 33928.000 18.10 15.79 33.89 53.44 -19.55 RMS
11 37822.000 27.07 17.57 44.64 53.44 -8.80 peak
12 37822.000 18.07 17.57 35.64 53.44 -17.80 RMS
Remark:

1. Margin = Result (Result =Reading + Factor )—Limit
2. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥Y/m

Limit1: —_

M argin:

30

-20
18000.00020200.00 22400.00 24600.00 26800.00 23000.00 3120000 3340000 35600.00 40000.00 MH:
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Page 47 of 134

Report No.: STS2404116W02

Temperature:|23.1(C) Relative Humidity:  |60%RH
Test Voltage: |AC 120V/60HZ Phase: Vertical
Test Mode: |CH 1(18000MHz — 40000MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2z) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 20266.000 30.72 12.47 43.19 53.44 -10.25 peak
2 20266.000 21.72 12.47 34.19 53.44 -19.25 RMS
3 23940.000 27.39 16.05 43.44 53.44 -10.00 peak
4 23940.000 18.39 16.05 34.44 53.44 -19.00 RMS
5 28120.000 23.21 19.43 42.64 53.44 -10.80 peak
6 28120.000 14.21 19.43 33.64 53.44 -19.80 RMS
7 29638.000 24.99 16.61 41.60 53.44 -11.84 peak
8 29638.000 15.99 16.61 32.60 53.44 -20.84 RMS
9 35446.000 26.56 16.42 42.98 53.44 -10.46 peak
10 | 35446.000 17.56 16.42 33.98 53.44 -19.46 RMS
11 37822.000 27.01 17.57 44.58 53.44 -8.86 peak
12 | 37822.000 18.01 17.57 35.58 53.44 -17.86 RMS
Remark:
1. Margin = Result (Result =Reading + Factor )—Limit
2. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain
80.0 dBu¥/m
Limit1: _—
Margin:

30

-20

18000000 20200.00

.

22400.00

24600.00

26800.00

2900000

31200.00

33400.00

35600.00

40000.00 MH:
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IC:
Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60HZ Phase: Horizontal
Test Mode: CH 1(960MHz -1610MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 1023.700 22.28 -1.49 20.79 29.44 -8.65 peak
2 1023.700 13.28 -1.49 11.79 29.44 -17.65 RMS
3 1149.800 21.93 -0.92 21.01 29.44 -8.43 peak
4 1149.800 12.93 -0.92 12.01 29.44 -17.43 RMS
5 1307.750 21.81 -0.10 21.71 29.44 -7.73 peak
6 1307.750 12.81 -0.10 12.71 29.44 -16.73 RMS
7 1439.700 21.09 0.76 21.85 29.44 -7.59 peak
8 1439.700 12.09 0.76 12.85 29.44 -16.59 RMS
9 1473.500 20.96 1.17 22.13 29.44 -7.31 peak
10 1473.500 12.26 1.17 13.43 29.44 -16.01 RMS
11 1584.650 19.62 3.76 23.38 29.44 -6.06 peak
12 1584.650 10.62 3.76 14.38 29.44 -15.06 RMS
Remark:

1. Margin = Result (Result =Reading + Factor )-Limit
2. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m
Limit1: —
Margin:
30
1 2 5 7 ) .11
M herstrngs ol WWM&WMWWWWWWWW
) ) i 10 12
-20

960.000 1025.00 1030.00 1155.00 1220.00 1285.00 1350.00 1415.00 1480.00 1610.00 MHz
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Page 49 of 134 Report No.: STS2404116W02

Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60HZ Phase: Vertical
Test Mode: CH 1(960MHz -1610MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 1051.000 20.32 -1.37 18.95 29.44 -10.49 peak
2 1051.000 11.32 -1.37 9.95 29.44 -19.49 RMS
3 1219.350 20.78 -0.46 20.32 29.44 -9.12 peak
4 1219.350 11.78 -0.46 11.32 29.44 -18.12 RMS
5 1337.000 20.01 0.01 20.02 29.44 -9.42 peak
6 1337.000 11.01 0.01 11.02 29.44 -18.42 RMS
7 1442.950 18.95 0.81 19.76 29.44 -9.68 peak
8 1442.950 9.95 0.81 10.76 29.44 -18.68 RMS
9 1554.750 17.95 2.82 20.77 29.44 -8.67 peak
10 1554.750 8.95 2.82 11.77 29.44 -17.67 RMS
11 1597.000 18.24 4.14 22.38 29.44 -7.06 peak
12 1597.000 9.24 4.14 13.38 29.44 -16.06 RMS
Remark:

1. Margin = Result (Result =Reading + Factor )-Limit
2. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —_—

Margin:

30

-20
360.000 1025.00 1030.00 1155.00 1220.00 1285.00 1350.00 1415.00 1480.00 1610.00 MHz
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Report No.: STS2404116W02

Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60HZ Phase: Horizontal
Test Mode: CH 1(1610MHz — 3000MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 1682.280 17.67 4.87 22.54 34.74 -12.20 peak
2 1682.280 8.67 4.87 13.54 34.74 -21.20 RMS
3 2132.640 20.79 2.99 23.78 34.74 -10.96 peak
4 2132.640 11.79 2.99 14.78 34.74 -19.96 RMS
5 2412.030 21.11 4.50 25.61 34.74 -9.13 peak
6 2412.030 12.11 4.50 16.61 34.74 -18.13 RMS
7 2638.600 20.10 5.44 25.54 34.74 -9.20 peak
8 2638.600 11.10 5.44 16.54 34.74 -18.20 RMS
9 2763.700 21.44 6.12 27.56 34.74 -7.18 peak
10 2763.700 12.44 6.12 18.56 34.74 -16.18 RMS
11 2958.300 18.95 6.99 25.94 34.74 -8.80 peak
12 2958.300 9.95 6.99 16.94 34.74 -17.80 RMS
Remark:
1. Margin = Result (Result =Reading + Factor )—Limit
2. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain
80.0 dBu¥/m
Limit1: —_—
Margin:
30 - 2 3 11
pt *TWWWWWWW

-20

1610.000 1749.00

1888.00 2027.00

2166.00

2305.00

244400 2583.00

2722.00 3000.00 MHz
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Page 51 of 134 Report No.: STS2404116W02

Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60HZ Phase: Vertical
Test Mode: CH 1(1610MHz — 3000MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 1967.230 18.72 1.69 20.41 34.74 -14.33 peak
2 1967.230 9.72 1.69 11.41 34.74 -23.33 RMS
3 2143.760 18.05 3.18 21.23 34.74 -13.51 peak
4 2143.760 9.05 3.18 12.23 34.74 -22.51 RMS
5 2298.050 19.71 3.48 23.19 34.74 -11.55 peak
6 2298.050 10.71 3.48 14.19 34.74 -20.55 RMS
7 2519.060 17.53 4.77 22.30 34.74 -12.44 peak
8 2519.060 8.53 4.77 13.30 34.74 -21.44 RMS
9 2727.560 17.06 5.86 22.92 34.74 -11.82 peak
10 2727.560 8.06 5.86 13.92 34.74 -20.82 RMS
11 2951.350 17.92 6.98 24.90 34.74 -9.84 peak
12 2951.350 8.92 6.98 15.90 34.74 -18.84 RMS
Remark:

1. Margin = Result (Result =Reading + Factor )—Limit
2. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —_

Margin:

30

-20
1610.000 1749.00 1888.00 2027.00 2166.00 2305.00 244400 2583.00 2722.00 3000.00 MHz
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Report No.: STS2404116W02

Temperature: |23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60HZ Phase: Horizontal
Test Mode: CH 1(3000MHz —4750MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2z) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 3337.750 32.79 -11.89 20.90 34.74 -13.84 peak
2 3337.750 23.79 -11.89 11.90 34.74 -22.84 RMS
3 3610.750 38.97 -10.81 28.16 34.74 -6.58 peak
4 3610.750 29.97 -10.81 19.16 34.74 -15.58 RMS
5 3736.750 32.89 -10.59 22.30 34.74 -12.44 peak
6 3736.750 23.89 -10.59 13.30 34.74 -21.44 RMS
7 4051.750 32.67 -9.36 23.31 34.74 -11.43 peak
8 4051.750 23.67 -9.36 14.31 34.74 -20.43 RMS
9 4438.500 31.43 -8.01 23.42 34.74 -11.32 peak
10 4438.500 22.43 -8.01 14.42 34.74 -20.32 RMS
11 4685.250 31.63 -7.44 24.19 34.74 -10.55 peak
12 4685.250 22.63 -7.44 15.19 34.74 -19.55 RMS

Remark:

1. Margin = Result (Result =Reading + Factor )—Limit

2. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —_

Margin:

30

-20

TN

3000.000 3175.00

3350.00 3525.00

3700.00 3875.00 4050.00 422500

4400.00 4750.00 MHz
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Temperature: |23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60HZ Phase: Vertical
Test Mode: CH 1(3000MHz -4750MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2z) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 3183.750 33.42 -12.18 21.24 34.74 -13.50 peak
2 3183.750 24.42 -12.18 12.24 34.74 -22.50 RMS
3 3640.500 37.51 -10.73 26.78 34.74 -7.96 peak
4 3640.500 28.51 -10.73 17.78 34.74 -16.96 RMS
5 3847.000 31.73 -10.42 21.31 34.74 -13.43 peak
6 3847.000 22.73 -10.42 12.31 34.74 -22.43 RMS
7 4034.250 31.44 -9.46 21.98 34.74 -12.76 peak
8 4034.250 22.44 -9.46 12.98 34.74 -21.76 RMS
9 4303.750 30.49 -8.27 22.22 34.74 -12.52 peak
10 4303.750 21.49 -8.27 13.22 34.74 -21.52 RMS
11 4617.000 30.22 -7.79 22.43 34.74 -12.31 peak
12 4617.000 21.22 -7.79 13.43 34.74 -21.31 RMS
Remark:

1. Margin = Result (Result =Reading + Factor )-Limit
2. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m
Limit1: —_—
Margin:
30 9
1 5 7 9 11
rpn i 3 Wwwwwwmmwm
p [} 10 12
-20

3000.000 3175.00 3350.00 3525.00 3700.00 3875.00 4050.00 4225.00 4400.00 4750.00 MHz
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Temperature: |23.1(C) Relative Humidity: |60%RH
Test Voltage: AC 120V/60HZ Phase: Horizontal
Test Mode: CH 1(4750MHz — 10600MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2z) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 6218.350 46.74 -3.09 43.65 63.44 -19.79 peak
2 6218.350 37.74 -3.09 34.65 63.44 -28.79 RMS
3 6662.950 47.04 -1.29 45.75 63.44 -17.69 peak
4 6662.950 38.04 -1.29 36.75 63.44 -26.69 RMS
5 7511.200 51.00 1.65 52.65 63.44 -10.79 peak
6 7511.200 42.00 1.65 43.65 63.44 -19.79 RMS
7 8786.500 50.76 2.57 53.33 63.44 -10.11 peak
8 8786.500 41.76 2.57 44.33 63.44 -19.11 RMS
9 9517.750 50.56 3.15 53.71 63.44 -9.73 peak
10 9517.750 41.56 3.15 44.71 63.44 -18.73 RMS
11 | 10348.450 | 49.87 4.48 54.35 63.44 -9.09 peak
12 | 10348.450 | 40.87 4.48 45.35 63.44 -18.09 RMS
Remark:

1. Margin = Result (Result =Reading + Factor )—Limit
2. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

100.0 dBu¥/m

Limit1: —_

Margin:

50 MMWNWWW

0.0
4750.000 5335.00 5920.00 6505.00 7030.00 7675.00 8260.00 8845.00 9430.00 10600.00 MHz
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Report No.: STS2404116W02

Temperature: |23.1(C) Relative Humidity:  |60%RH
Test Voltage: |AC 120V/60HZ Phase: Vertical
Test Mode: CH 1(4750MHz — 10600MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2z) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 6282.700 46.78 -2.57 44.21 63.44 -19.23 peak
2 6282.700 37.78 -2.57 35.21 63.44 -28.23 RMS
3 7171.900 48.42 0.43 48.85 63.44 -14.59 peak
4 7171.900 39.42 0.43 39.85 63.44 -23.59 RMS
5 7832.950 48.92 1.99 50.91 63.44 -12.53 peak
6 7832.950 39.92 1.99 41.91 63.44 -21.53 RMS
7 8786.500 49.17 2.57 51.74 63.44 -11.70 peak
8 8786.500 40.17 2.57 42.74 63.44 -20.70 RMS
9 9605.500 50.45 3.18 53.63 63.44 -9.81 peak
10 9605.500 41.45 3.18 44.63 63.44 -18.81 RMS
11 | 10231.450 | 49.25 4.10 53.35 63.44 -10.09 peak
12 10231.450 40.25 4.10 44.35 63.44 -19.09 RMS

Remark:

1. Margin = Result (Result =Reading + Factor )—Limit

2. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

100.0 dBu¥/m

Limit1: —_

Margin:

50

0.0

4750.000 5335.00 5920.00 6505.00

7030.00 7675.00 8260.00 8845.00

9430.00 10600.00 MHz
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Temperature: |23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60HZ Phase: Horizontal
Test Mode: CH 1(10600MHz — 18000MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2z) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 10762.800 39.24 5.67 44.91 53.44 -8.53 peak
2 10762.800 30.24 5.67 35.91 53.44 -17.53 RMS
3 11717.400 36.57 6.14 42.71 53.44 -10.73 peak
4 11717.400 27.57 6.14 33.71 53.44 -19.73 RMS
5 12457.400 37.95 5.83 43.78 53.44 -9.66 peak
6 12457.400 28.95 5.83 34.78 53.44 -18.66 RMS
7 14026.200 34.45 12.28 46.73 53.44 -6.71 peak
8 14026.200 25.45 12.28 37.73 53.44 -15.71 RMS
9 15387.800 34.83 9.80 44.63 53.44 -8.81 peak
10 | 15387.800 25.83 9.80 35.63 53.44 -17.81 RMS
11 17119.400 36.71 10.01 46.72 53.44 -6.72 peak
12 17119.400 27.71 10.01 37.72 53.44 -15.72 RMS
Remark:

1. Margin = Result (Result =Reading + Factor )—Limit
2. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —_

Margin:

30

-20
10600.00011340.00 12080.00 12820.00 1356000 1430000 15040.00 15780.00 16520.00 18000.00 MHz
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Temperature: |23.1(C) Relative Humidity:  |60%RH

Test Voltage: |AC 120V/60HZ Phase: Vertical

Test Mode: CH 1(10600MHz — 18000MHz)

No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2z) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 10666.600 38.31 5.41 43.72 53.44 -9.72 peak
2 10666.600 29.31 5.41 34.72 53.44 -18.72 RMS
3 12390.800 36.35 5.83 42.18 53.44 -11.26 peak
4 12390.800 27.35 5.83 33.18 53.44 -20.26 RMS
5 14270.400 34.60 11.83 46.43 53.44 -7.01 peak
6 14270.400 25.60 11.83 37.43 53.44 -16.01 RMS
7 14684.800 34.44 10.91 45.35 53.44 -8.09 peak
8 14684.800 25.44 10.91 36.35 53.44 -17.09 RMS
9 16623.600 36.35 9.42 45.77 53.44 -7.67 peak
10 | 16623.600 27.35 9.42 36.77 53.44 -16.67 RMS
11 17911.200 34.17 11.81 45.98 53.44 -7.46 peak
12 17911.200 25.17 11.81 36.98 53.44 -16.46 RMS
Remark:

1. Margin = Result (Result =Reading + Factor )—Limit
2. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —_

Margin:

. 3 MMM

{

30

-20
10600.00011340.00 12080.00 12820.00 1356000 1430000 15040.00 15780.00 16520.00 18000.00 MHz
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Temperature: |23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60HZ Phase: Horizontal
Test Mode: CH 1(18000MHz — 40000MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2z) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 20266.000 29.31 12.47 41.78 53.44 -11.66 peak
2 20266.000 20.31 12.47 32.78 53.44 -20.66 RMS
3 25744.000 25.16 17.62 42.78 53.44 -10.66 peak
4 25744.000 16.16 17.62 33.78 53.44 -19.66 RMS
5 28186.000 24.41 19.30 43.71 53.44 -9.73 peak
6 28186.000 15.41 19.30 34.71 53.44 -18.73 RMS
7 29572.000 25.21 16.72 41.93 53.44 -11.51 peak
8 29572.000 16.21 16.72 32.93 53.44 -20.51 RMS
9 33928.000 27.10 15.79 42.89 53.44 -10.55 peak
10 | 33928.000 18.10 15.79 33.89 53.44 -19.55 RMS
11 37822.000 27.07 17.57 44.64 53.44 -8.80 peak
12 37822.000 18.07 17.57 35.64 53.44 -17.80 RMS
Remark:

3. Margin = Result (Result =Reading + Factor )—Limit
4. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥Y/m

Limit1: —_

M argin:

30

-20
18000.00020200.00 22400.00 24600.00 26800.00 23000.00 3120000 3340000 35600.00 40000.00 MH:
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Report No.: STS2404116W02

Temperature: |23.1(C) Relative Humidity:  |60%RH
Test Voltage: |AC 120V/60HZ Phase: Vertical
Test Mode: CH 1(18000MHz — 40000MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2z) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 20266.000 30.72 12.47 43.19 53.44 -10.25 peak
2 20266.000 21.72 12.47 34.19 53.44 -19.25 RMS
3 23940.000 27.39 16.05 43.44 53.44 -10.00 peak
4 23940.000 18.39 16.05 34.44 53.44 -19.00 RMS
5 28120.000 23.21 19.43 42.64 53.44 -10.80 peak
6 28120.000 14.21 19.43 33.64 53.44 -19.80 RMS
7 29638.000 24.99 16.61 41.60 53.44 -11.84 peak
8 29638.000 15.99 16.61 32.60 53.44 -20.84 RMS
9 35446.000 26.56 16.42 42.98 53.44 -10.46 peak
10 | 35446.000 17.56 16.42 33.98 53.44 -19.46 RMS
11 37822.000 27.01 17.57 44.58 53.44 -8.86 peak
12 37822.000 18.01 17.57 35.58 53.44 -17.86 RMS
Remark:
3. Margin = Result (Result =Reading + Factor )—Limit
4. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain
80.0 dBu¥/m
Limit1: _—
Margin:

30

-20

18000000 20200.00

.

22400.00

24600.00

26800.00

2900000

31200.00

33400.00

35600.00

40000.00 MH:
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FCC:
Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60HZ Phase: Horizontal
Test Mode: CH 2(960MHz -1610MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 1123.800 23.06 -1.00 22.06 29.54 -7.48 peak
2 1123.800 14.06 -1.00 13.06 29.54 -16.48 RMS
3 1183.600 23.19 -0.58 22.61 29.54 -6.93 peak
4 1183.600 14.19 -0.58 13.61 29.54 -15.93 RMS
5 1288.900 22.14 -0.21 21.93 29.54 -7.61 peak
6 1288.900 13.14 -0.21 12.93 29.54 -16.61 RMS
7 1350.000 22.37 0.06 22.43 29.54 -7.11 peak
8 1350.000 13.37 0.06 13.43 29.54 -16.11 RMS
9 1446.850 21.83 0.85 22.68 29.54 -6.86 peak
10 1446.850 12.83 0.85 13.68 29.54 -15.86 RMS
11 1556.050 20.37 2.86 23.23 29.54 -6.31 peak
12 1556.050 11.37 2.86 14.23 29.54 -15.31 RMS
Remark:

3. Margin = Result (Result =Reading + Factor )-Limit
4. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —

Margin:

30

-20
960.000 1025.00 1030.00 1155.00 1220.00 1285.00 1350.00 1415.00 1480.00 1610.00 MHz
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Report No.: STS2404116W02

Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60HZ Phase: Vertical
Test Mode: CH 2(960MHz -1610MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 1090.650 22.08 -1.13 20.95 29.54 -8.59 peak
2 1090.650 12.08 -1.13 10.95 29.54 -18.59 RMS
3 1205.700 21.49 -0.43 21.06 29.54 -8.48 peak
4 1205.700 12.49 -0.43 12.06 29.54 -17.48 RMS
5 1257.050 21.16 -0.46 20.70 29.54 -8.84 peak
6 1257.050 11.16 -0.46 10.70 29.54 -18.84 RMS
7 1331.800 21.34 -0.01 21.33 29.54 -8.21 peak
8 1331.800 12.34 -0.01 12.33 29.54 -17.21 RMS
9 1445.550 20.88 0.83 21.71 29.54 -7.83 peak
10 1445.550 11.88 0.83 12.71 29.54 -16.83 RMS
11 1568.400 19.23 3.25 22.48 29.54 -7.06 peak
12 1568.400 10.23 3.25 13.48 29.54 -16.06 RMS
Remark:
3. Margin = Result (Result =Reading + Factor )—Limit
4. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain
80.0 dBu¥/m
Limit1: —_
M argin:
30
) 4 g 10 12
-20

960.000

1025.00

1030.00 1155.00

1220.00

1285.00

1350.00

1415.00

1480.00

1610.00 MH:
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Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60HZ Phase: Horizontal
Test Mode: CH 2(1610MHz — 1990MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 1659.020 38.32 441 42.73 51.44 -8.71 peak
2 1659.020 29.32 441 33.73 51.44 -17.71 RMS
3 1699.300 38.05 5.21 43.26 51.44 -8.18 peak
4 1699.300 29.05 5.21 34.26 51.44 -17.18 RMS
5 1767.700 38.59 2.99 41.58 51.44 -9.86 peak
6 1767.700 29.59 2.99 32.58 51.44 -18.86 RMS
7 1857.000 40.58 2.23 42.81 51.44 -8.63 peak
8 1857.000 31.58 2.23 33.81 51.44 -17.63 RMS
9 1899.560 40.59 1.47 42.06 51.44 -9.38 peak
10 1899.560 31.59 1.47 33.06 51.44 -18.38 RMS
11 1942.500 39.77 1.51 41.28 51.44 -10.16 peak
12 1942.500 30.77 1.51 32.28 51.44 -19.16 RMS
Remark:

3. Margin = Result (Result =Reading + Factor )—Limit
4. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —_

Margin:

30

-20
1610.000 1648.00 1686.00 1724.00 1762.00 1800.00 1838.00 1876.00 1914.00 1990.00 MHz
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Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60HZ Phase: Vertical
Test Mode: CH 2(1610MHz — 1990MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 1615.320 35.80 4.24 40.04 51.44 -11.40 peak
2 1615.320 25.80 4.24 30.04 51.44 -21.40 RMS
3 1706.140 34.88 5.03 39.91 51.44 -11.53 peak
4 1706.140 25.88 5.03 30.91 51.44 -20.53 RMS
5 1750.220 36.36 3.66 40.02 51.44 -11.42 peak
6 1750.220 26.36 3.66 30.02 51.44 -21.42 RMS
7 1824.320 37.00 2.06 39.06 51.44 -12.38 peak
8 1824.320 28.00 2.06 30.06 51.44 -21.38 RMS
9 1852.440 38.50 2.32 40.82 51.44 -10.62 peak
10 1852.440 28.50 2.32 30.82 51.44 -20.62 RMS
11 1942.880 38.12 1.51 39.63 51.44 -11.81 peak
12 1942.880 29.12 1.51 30.63 51.44 -20.81 RMS
Remark:

3. Margin = Result (Result =Reading + Factor )—Limit
4. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —_—
Margin:

1 3 5 7 3 11

b | 10 12

30

-20
1610.000 1648.00 1686.00 1724.00 1762.00 1800.00 1838.00 1876.00 1914.00 1990.00 MHz
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Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60HZ Phase: Horizontal
Test Mode: CH 2(1990MHz — 3100MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 2249.740 38.86 3.77 42.63 53.44 -10.81 peak
2 2249.740 29.86 3.77 33.63 53.44 -19.81 RMS
3 2375.170 40.15 4,12 44.27 53.44 -9.17 peak
4 2375.170 31.15 4,12 35.27 53.44 -18.17 RMS
5 2475.070 37.80 4.59 42.39 53.44 -11.05 peak
6 2475.070 28.80 4.59 33.39 53.44 -20.05 RMS
7 2620.480 37.80 5.24 43.04 53.44 -10.40 peak
8 2620.480 28.80 5.24 34.04 53.44 -19.40 RMS
9 2778.100 37.23 6.16 43.39 53.44 -10.05 peak
10 2778.100 28.23 6.16 34.39 53.44 -19.05 RMS
11 2970.130 37.80 7.00 44.80 53.44 -8.64 peak
12 2970.130 28.80 7.00 35.80 53.44 -17.64 RMS
Remark:

3. Margin = Result (Result =Reading + Factor )—Limit
4. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —_

Margin:

30

-20
1990.000 2101.00 2212.00 2323.00 2434.00 2545.00 2656.00 2767.00 2878.00 3100.00 MHz
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Page 65 of 134 Report No.: STS2404116W02

Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60HZ Phase: Vertical
Test Mode: CH 2(1990MHz — 3100MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 2249.740 37.70 3.77 41.47 53.44 -11.97 peak
2 2249.740 28.70 3.77 32.47 53.44 -20.97 RMS
3 2434.000 36.85 4.51 41.36 53.44 -12.08 peak
4 2434.000 27.85 4.51 32.36 53.44 -21.08 RMS
5 2624.920 36.58 5.29 41.87 53.44 -11.57 peak
6 2624.920 27.58 5.29 32.87 53.44 -20.57 RMS
7 2694.850 36.38 5.60 41.98 53.44 -11.46 peak
8 2694.850 27.38 5.60 32.98 53.44 -20.46 RMS
9 2846.920 35.27 6.54 41.81 53.44 -11.63 peak
10 2846.920 26.27 6.54 32.81 53.44 -20.63 RMS
11 2961.250 36.62 6.99 43.61 53.44 -9.83 peak
12 2961.250 27.62 6.99 34.61 53.44 -18.83 RMS
Remark:

3. Margin = Result (Result =Reading + Factor )—Limit
4. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —_

Margin:

30

-20
1990.000 2101.00 2212.00 2323.00 2434.00 2545.00 2656.00 2767.00 2878.00 3100.00 MHz



../2006ReportFormats/ReFoDatabase/InputPowers.doc

Page 66 of 134 Report No.: STS2404116W02

Temperature: |23.1(C) Relative Humidity: |60%RH
Test Voltage: AC 120V/60HZ Phase: Horizontal
Test Mode: CH 2(3100MHz — 10600MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 4667.500 61.30 -7.52 53.78 63.44 -9.66 peak
2 4667.500 52.30 -7.52 44.78 63.44 -18.66 RMS
3 6250.000 48.79 -2.84 45.95 63.44 -17.49 peak
4 6250.000 39.79 -2.84 36.95 63.44 -26.49 RMS
5 7375.000 50.27 1.17 51.44 63.44 -12.00 peak
6 7375.000 41.27 1.17 42.44 63.44 -21.00 RMS
7 8762.500 51.94 2.58 54.52 63.44 -8.92 peak
8 8762.500 42.94 2.58 45.52 63.44 -17.92 RMS
9 9392.500 52.40 2.99 55.39 63.44 -8.05 peak
10 9392.500 43.40 2.99 46.39 63.44 -17.05 RMS
11 | 10270.000 51.91 4.23 56.14 63.44 -7.30 peak
12 | 10270.000 | 42.91 4.23 47.14 63.44 -16.30 RMS
Remark:

3. Margin = Result (Result =Reading + Factor )—Limit
4. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

100.0 dBu¥/m

Limit1: —_

Margin:

0.0
3100.000 3850.00 4600.00 5350.00 6100.00 6850.00 7600.00 §350.00 9100.00 10600.00 MHz
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Temperature: |23.1(C) Relative Humidity:  |60%RH

Test Voltage: |AC 120V/60HZ Phase: Vertical

Test Mode: CH 2(3100MHz — 10600MHz)

No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 4667.500 57.25 -7.52 49.73 63.44 -13.71 peak
2 4667.500 48.25 -7.52 40.73 63.44 -22.71 RMS
3 6242.500 47.89 -2.90 44.99 63.44 -18.45 peak
4 6242.500 38.89 -2.90 35.99 63.44 -27.45 RMS
5 7540.000 50.69 1.67 52.36 63.44 -11.08 peak
6 7540.000 41.69 1.67 43.36 63.44 -20.08 RMS
7 8267.500 49.95 2.47 52.42 63.44 -11.02 peak
8 8267.500 40.95 2.47 43.42 63.44 -20.02 RMS
9 9385.000 50.09 2.98 53.07 63.44 -10.37 peak
10 9385.000 41.09 2.98 44.07 63.44 -19.37 RMS
11 | 10000.000 51.18 3.36 54.54 63.44 -8.90 peak
12 | 10000.000 | 42.18 3.36 45.54 63.44 -17.90 RMS
Remark:

3. Margin = Result (Result =Reading + Factor )—Limit
4. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

100.0 dBu¥/m

Limit1: —_

Margin:

0.0
3100.000 3850.00 4600.00 5350.00 6100.00 6850.00 7600.00 §350.00 9100.00 10600.00 MHz
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Temperature: |23.1(C) Relative Humidity: |60%RH

Test Voltage: |AC 120V/60HZ Phase: Horizontal

Test Mode: CH 2(10600MHz — 18000MHz)

No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2z) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 10814.600 39.72 5.80 45.52 53.44 -7.92 peak
2 10814.600 30.72 5.80 36.52 53.44 -16.92 RMS
3 12516.600 38.53 5.85 44.38 53.44 -9.06 peak
4 12516.600 29.53 5.85 35.38 53.44 -18.06 RMS
5 14174.200 34.75 12.00 46.75 53.44 -6.69 peak
6 14174.200 25.75 12.00 37.75 53.44 -15.69 RMS
7 15750.400 37.35 8.17 45.52 53.44 -7.92 peak
8 15750.400 28.35 8.17 36.52 53.44 -16.92 RMS
9 16756.800 35.97 9.56 45.53 53.44 -7.91 peak
10 | 16756.800 26.97 9.56 36.53 53.44 -16.91 RMS
11 17985.200 34.13 12.02 46.15 53.44 -7.29 peak
12 | 17985.200 25.13 12.02 37.15 53.44 -16.29 RMS
Remark:

3. Margin = Result (Result =Reading + Factor )—Limit
4. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —_

Margin:

30

-20
10600.00011340.00 12080.00 12820.00 1356000 1430000 15040.00 15780.00 16520.00 18000.00 MHz
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Temperature: |23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60HZ Phase: Vertical
Test Mode: CH 2(10600MHz — 18000MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2z) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 10881.200 37.14 5.97 43.11 53.44 -10.33 peak
2 10881.200 28.14 5.97 34.11 53.44 -19.33 RMS
3 12457.400 34.76 5.83 40.59 53.44 -12.85 peak
4 12457.400 24.76 5.83 30.59 53.44 -22.85 RMS
5 14240.800 33.15 11.88 45.03 53.44 -8.41 peak
6 14240.800 24.15 11.88 36.03 53.44 -17.41 RMS
7 15040.000 34.58 10.04 44.62 53.44 -8.82 peak
8 15040.000 25.58 10.04 35.62 53.44 -17.82 RMS
9 15469.200 33.12 9.75 42.87 53.44 -10.57 peak
10 | 15469.200 24.12 9.75 33.87 53.44 -19.57 RMS
11 | 17104.600 32.67 9.99 42.66 53.44 -10.78 peak
12 | 17104.600 23.67 9.99 33.66 53.44 -19.78 RMS
Remark:

3. Margin = Result (Result =Reading + Factor )—Limit
4. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —_

Margin:

30

-20
10600.00011340.00 12080.00 12820.00 1356000 1430000 15040.00 15780.00 16520.00 18000.00 MHz
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Report No.: STS2404116W02

Temperature: |23.1(C) Relative Humidity: |60%RH
Test Voltage: |AC 120V/60HZ Phase: Horizontal
Test Mode: CH 2(18000MHz — 40000MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2z) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 20266.000 28.48 12.47 40.95 53.44 -12.49 peak
2 20266.000 19.48 12.47 31.95 53.44 -21.49 RMS
3 24094.000 23.28 16.20 39.48 53.44 -13.96 peak
4 24094.000 13.28 16.20 29.48 53.44 -23.96 RMS
5 28054.000 18.57 19.55 38.12 53.44 -15.32 peak
6 28054.000 9.57 19.55 29.12 53.44 -24.32 RMS
7 33906.000 27.50 15.79 43.29 53.44 -10.15 peak
8 33906.000 18.50 15.79 34.29 53.44 -19.15 RMS
9 36612.000 27.50 16.97 44.47 53.44 -8.97 peak
10 | 36612.000 18.50 16.97 35.47 53.44 -17.97 RMS
11 | 38438.000 29.42 17.90 47.32 53.44 -6.12 peak
12 | 38438.000 20.42 17.90 38.32 53.44 -15.12 RMS
Remark:
3. Margin = Result (Result =Reading + Factor )—Limit
4. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain
80.0 dBu¥/m
Limit1: _—
Margin:
- 11
1 5 4 % Aty

-20

18000000 20200.00

22400.00

24600.00

26800.00

2900000

31200.00

33400.00

35600.00

40000.00 MH:
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Report No.: STS2404116W02

Temperature:|23.1(C) Relative Humidity:  |60%RH
Test Voltage: |AC 120V/60HZ Phase: Vertical
Test Mode: |CH 2(18000MHz — 40000MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2z) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 20288.000 25.16 12.26 37.42 53.44 -16.02 peak
2 20288.000 16.16 12.26 28.42 53.44 -25.02 RMS
3 23940.000 22.46 16.05 38.51 53.44 -14.93 peak
4 23940.000 13.46 16.05 29.51 53.44 -23.93 RMS
5 27812.000 17.36 19.48 36.84 53.44 -16.60 peak
6 27812.000 8.36 19.48 27.84 53.44 -25.60 RMS
7 33268.000 24.35 15.68 40.03 53.44 -13.41 peak
8 33268.000 15.35 15.68 31.03 53.44 -22.41 RMS
9 35512.000 27.07 16.45 43.52 53.44 -9.92 peak
10 | 35512.000 18.07 16.45 34.52 53.44 -18.92 RMS
11 | 38526.000 29.00 17.95 46.95 53.44 -6.49 peak
12 | 38526.000 20.00 17.95 37.95 53.44 -15.49 RMS
Remark:
3. Margin = Result (Result =Reading + Factor )—Limit
4. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain
80.0 dBu¥/m
Limit1: _—
Margin:

-20

. : j e

18000000 20200.00

22400.00

24600.00

26800.00

29000.00 31200.00 33400.00

35600.00

40000.00 MH:
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IC:
Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60HZ Phase: Horizontal
Test Mode: CH 2(960MHz -1610MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 1046.450 23.50 -1.39 22.11 29.44 -7.33 peak
2 1046.450 14.50 -1.39 13.11 29.44 -16.33 RMS
3 1209.600 23.69 -0.43 23.26 29.44 -6.18 peak
4 1209.600 14.69 -0.43 14.26 29.44 -15.18 RMS
5 1253.150 23.29 -0.49 22.80 29.44 -6.64 peak
6 1253.150 14.29 -0.49 13.80 29.44 -15.64 RMS
7 1447.500 21.48 0.86 22.34 29.44 -7.10 peak
8 1447.500 12.48 0.86 13.34 29.44 -16.10 RMS
9 1532.650 20.20 2.26 22.46 29.44 -6.98 peak
10 1532.650 11.20 2.26 13.46 29.44 -15.98 RMS
11 1604.800 19.74 4.24 23.98 29.44 -5.46 peak
12 1604.800 10.74 4.24 14.98 29.44 -14.46 RMS
Remark:

3. Margin = Result (Result =Reading + Factor )-Limit
4. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —

Margin:

30

5,

-20
960.000 1025.00 1030.00 1155.00 1220.00 1285.00 1350.00 1415.00 1480.00 1610.00 MHz
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Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60HZ Phase: Vertical
Test Mode: CH 2(960MHz -1610MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 1056.850 22.32 -1.33 20.99 29.44 -8.45 peak
2 1056.850 12.32 -1.33 10.99 29.44 -18.45 RMS
3 1124.450 22.10 -1.00 21.10 29.44 -8.34 peak
4 1124.450 13.10 -1.00 12.10 29.44 -17.34 RMS
5 1220.000 20.74 -0.45 20.29 29.44 -9.15 peak
6 1220.000 10.74 -0.45 10.29 29.44 -19.15 RMS
7 1337.650 21.37 0.01 21.38 29.44 -8.06 peak
8 1337.650 12.37 0.01 12.38 29.44 -17.06 RMS
9 1443.600 21.29 0.81 22.10 29.44 -7.34 peak
10 1443.600 12.29 0.81 13.10 29.44 -16.34 RMS
11 1607.400 18.62 4.24 22.86 29.44 -6.58 peak
12 1607.400 9.62 4.24 13.86 29.44 -15.58 RMS
Remark:

3. Margin = Result (Result =Reading + Factor )—Limit
4. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —_

Margin:

30

1 3 5 —
y 1 12

|

-20
360.000 1025.00 1030.00 1155.00 1220.00 1285.00 1350.00 1415.00 1480.00 1610.00 MHz
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Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60HZ Phase: Horizontal
Test Mode: CH 2(1610MHz — 3000MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 1856.030 20.81 2.24 23.05 34.74 -11.69 peak
2 1856.030 11.81 2.24 14.05 34.74 -20.69 RMS
3 2132.640 21.79 2.99 24.78 34.74 -9.96 peak
4 2132.640 12.79 2.99 15.78 34.74 -18.96 RMS
5 2412.030 21.11 4.50 25.61 34.74 -9.13 peak
6 2412.030 12.11 4.50 16.61 34.74 -18.13 RMS
7 2652.500 20.30 5.55 25.85 34.74 -8.89 peak
8 2652.500 11.30 5.55 16.85 34.74 -17.89 RMS
9 2745.630 20.00 6.03 26.03 34.74 -8.71 peak
10 2745.630 11.00 6.03 17.03 34.74 -17.71 RMS
11 2962.470 20.77 6.99 27.76 34.74 -6.98 peak
12 2962.470 11.77 6.99 18.76 34.74 -15.98 RMS
Remark:

3. Margin = Result (Result =Reading + Factor )—Limit
4. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —

Margin:
30 - - a 1
] X WWMW”W ‘
MW&WWWWW W I i

-20
1610.000 1749.00 1888.00 2027.00 2166.00 2305.00 244400 2583.00 2722.00 3000.00 MHz
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Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60HZ Phase: Vertical
Test Mode: CH 2(1610MHz — 3000MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 1650.310 15.88 4.25 20.13 34.74 -14.61 peak
2 1650.310 6.88 4.25 11.13 34.74 -23.61 RMS
3 2011.710 18.15 2.03 20.18 34.74 -14.56 peak
4 2011.710 9.15 2.03 11.18 34.74 -23.56 RMS
5 2263.300 17.80 3.69 21.49 34.74 -13.25 peak
6 2263.300 8.80 3.69 12.49 34.74 -22.25 RMS
7 2457.900 17.58 4.54 22.12 34.74 -12.62 peak
8 2457.900 8.58 4.54 13.12 34.74 -21.62 RMS
9 2599.680 18.23 5.03 23.26 34.74 -11.48 peak
10 2599.680 9.23 5.03 14.26 34.74 -20.48 RMS
11 2917.990 16.89 6.81 23.70 34.74 -11.04 peak
12 2917.990 7.89 6.81 14.70 34.74 -20.04 RMS
Remark:

3. Margin = Result (Result =Reading + Factor )—Limit
4. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —_—
Margin:
30
5 7 9 11
i 10 12
; A [
20

1610.000 1749.00 1888.00 2027.00 2166.00 2305.00 244400 2583.00 2722.00 3000.00 MHz
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Temperature: |23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60HZ Phase: Horizontal
Test Mode: CH 2(3000MHz -4750MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2z) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 3099.750 34.59 -12.41 22.18 34.74 -12.56 peak
2 3099.750 25.59 -12.41 13.18 34.74 -21.56 RMS
3 3385.000 32.07 -11.66 20.41 34.74 -14.33 peak
4 3385.000 23.07 -11.66 11.41 34.74 -23.33 RMS
5 3680.750 33.53 -10.61 22.92 34.74 -11.82 peak
6 3680.750 24.53 -10.61 13.92 34.74 -20.82 RMS
7 4051.750 32.67 -9.36 23.31 34.74 -11.43 peak
8 4051.750 23.67 -9.36 14.31 34.74 -20.43 RMS
9 4410.500 30.04 -8.04 22.00 34.74 -12.74 peak
10 4410.500 21.04 -8.04 13.00 34.74 -21.74 RMS
11 4674.750 35.64 -7.49 28.15 34.74 -6.59 peak
12 4674.750 26.64 -7.49 19.15 34.74 -15.59 RMS
Remark:

3. Margin = Result (Result =Reading + Factor )—Limit
4. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —_

Margin:

30 i

-20
3000.000 3175.00 3350.00 3525.00 3700.00 3875.00 4050.00 422500 4400.00 4750.00 MHz
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Temperature: |23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60HZ Phase: Vertical
Test Mode: CH 2(3000MHz -4750MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2z) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 3092.750 32.44 -12.42 20.02 34.74 -14.72 peak
2 3092.750 23.44 -12.42 11.02 34.74 -23.72 RMS
3 3500.500 33.19 -11.48 21.71 34.74 -13.03 peak
4 3500.500 24.19 -11.48 12.71 34.74 -22.03 RMS
5 3932.750 31.34 -9.99 21.35 34.74 -13.39 peak
6 3932.750 22.34 -9.99 12.35 34.74 -22.39 RMS
7 4237.250 29.89 -8.40 21.49 34.74 -13.25 peak
8 4237.250 20.89 -8.40 12.49 34.74 -22.25 RMS
9 4468.250 29.66 -7.98 21.68 34.74 -13.06 peak
10 4468.250 20.66 -7.98 12.68 34.74 -22.06 RMS
11 4673.000 34.52 -7.49 27.03 34.74 -7.71 peak
12 4673.000 25.52 -7.49 18.03 34.74 -16.71 RMS
Remark:

3. Margin = Result (Result =Reading + Factor )-Limit
4. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —

Margin:

30 11

1

-20
3000.000 3175.00 3350.00 3525.00 3700.00 3875.00 4050.00 4225.00 4400.00 4750.00 MHz
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Report No.: STS2404116W02

Temperature: |23.1(C) Relative Humidity: |60%RH
Test Voltage: AC 120V/60HZ Phase: Horizontal
Test Mode: CH 2(4750MHz — 10600MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2z) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 6089.650 47.92 -3.42 44.50 63.44 -18.94 peak
2 6089.650 38.92 -3.42 35.50 63.44 -27.94 RMS
3 6715.600 47.35 -0.99 46.36 63.44 -17.08 peak
4 6715.600 38.35 -0.99 37.36 63.44 -26.08 RMS
5 7645.750 50.78 1.79 52.57 63.44 -10.87 peak
6 7645.750 41.78 1.79 43.57 63.44 -19.87 RMS
7 8798.200 51.21 2.57 53.78 63.44 -9.66 peak
8 8798.200 42.21 2.57 44.78 63.44 -18.66 RMS
9 9400.750 51.09 3.00 54.09 63.44 -9.35 peak
10 9400.750 42.09 3.00 45.09 63.44 -18.35 RMS
11 | 10307.500 50.53 4.35 54.88 63.44 -8.56 peak
12 10307.500 41.53 4.35 45.88 63.44 -17.56 RMS
Remark:
3. Margin = Result (Result =Reading + Factor )—Limit
4. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain
1000 dBuV/m
Limit1: —_—
Margin:

50

0.0

4750.000 5335.00

5920.00 6505.00

7030.00

7675.00

8260.00

8845.00

9430.00 10600.00 MHz
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Temperature: |23.1(C) Relative Humidity:  |60%RH

Test Voltage: |AC 120V/60HZ Phase: Vertical

Test Mode: CH 2(4750MHz — 10600MHz)

No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2z) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 6212.500 47.06 -3.14 43.92 63.44 -19.52 peak
2 6212.500 38.06 -3.14 34.92 63.44 -28.52 RMS
3 6651.250 46.14 -1.38 44.76 63.44 -18.68 peak
4 6651.250 37.14 -1.38 35.76 63.44 -27.68 RMS
5 8219.050 48.51 241 50.92 63.44 -12.52 peak
6 8219.050 38.51 241 40.92 63.44 -22.52 RMS
7 8733.850 48.81 2.59 51.40 63.44 -12.04 peak
8 8733.850 39.81 2.59 42.40 63.44 -21.04 RMS
9 9359.800 48.54 2.95 51.49 63.44 -11.95 peak
10 9359.800 39.54 2.95 42.49 63.44 -20.95 RMS
11 10284.100 47.91 4.28 52.19 63.44 -11.25 peak
12 | 10284.100 38.91 4.28 43.19 63.44 -20.25 RMS
Remark:

3. Margin = Result (Result =Reading + Factor )—Limit
4. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

100.0 dBu¥/m

Limit1: —_

Margin:

50 M MWWW 2

0.0
4750.000 5335.00 5920.00 6505.00 7030.00 7675.00 8260.00 8845.00 9430.00 10600.00 MHz
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Temperature: |23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60HZ Phase: Horizontal
Test Mode: CH 2(10600MHz — 18000MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2z) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 10755.400 38.75 5.65 44.40 53.44 -9.04 peak
2 10755.400 29.75 5.65 35.40 53.44 -18.04 RMS
3 11998.600 38.10 5.80 43.90 53.44 -9.54 peak
4 11998.600 29.10 5.80 34.90 53.44 -18.54 RMS
5 14018.800 34.28 12.29 46.57 53.44 -6.87 peak
6 14018.800 25.28 12.29 37.57 53.44 -15.87 RMS
7 14884.600 35.55 10.37 45.92 53.44 -7.52 peak
8 14884.600 26.55 10.37 36.92 53.44 -16.52 RMS
9 16416.400 35.34 8.84 44.18 53.44 -9.26 peak
10 | 16416.400 26.34 8.84 35.18 53.44 -18.26 RMS
11 | 17615.200 35.41 10.97 46.38 53.44 -7.06 peak
12 | 17615.200 26.41 10.97 37.38 53.44 -16.06 RMS
Remark:

5. Margin = Result (Result =Reading + Factor )—Limit
6. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —_

Margin:

30

-20
10600.00011340.00 12080.00 12820.00 1356000 1430000 15040.00 15780.00 16520.00 18000.00 MHz
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Temperature: |23.1(C) Relative Humidity:  |60%RH

Test Voltage: |AC 120V/60HZ Phase: Vertical

Test Mode: CH 2(10600MHz — 18000MHz)

No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2z) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 10947.800 37.04 6.16 43.20 53.44 -10.24 peak
2 10947.800 28.04 6.16 34.20 53.44 -19.24 RMS
3 12487.000 35.78 5.83 41.61 53.44 -11.83 peak
4 12487.000 26.78 5.83 32.61 53.44 -20.83 RMS
5 14026.200 32.08 12.28 44.36 53.44 -9.08 peak
6 14026.200 23.08 12.28 35.36 53.44 -18.08 RMS
7 14892.000 34.16 10.35 44.51 53.44 -8.93 peak
8 14892.000 25.16 10.35 35.51 53.44 -17.93 RMS
9 16372.000 33.38 8.61 41.99 53.44 -11.45 peak
10 | 16372.000 24.38 8.61 32.99 53.44 -20.45 RMS
11 | 17511.600 33.28 10.67 43.95 53.44 -9.49 peak
12 17511.600 24.28 10.67 34.95 53.44 -18.49 RMS
Remark:

5. Margin = Result (Result =Reading + Factor )—Limit
6. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —_

Margin:

30

-20
10600.00011340.00 12080.00 12820.00 1356000 1430000 15040.00 15780.00 16520.00 18000.00 MHz
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Report No.: STS2404116W02

Temperature: |23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60HZ Phase: Horizontal
Test Mode: CH 2(18000MHz — 40000MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2z) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 20266.000 28.48 12.47 40.95 53.44 -12.49 peak
2 20266.000 19.48 12.47 31.95 53.44 -21.49 RMS
3 24094.000 23.28 16.20 39.48 53.44 -13.96 peak
4 24094.000 13.28 16.20 29.48 53.44 -23.96 RMS
5 28054.000 18.57 19.55 38.12 53.44 -15.32 peak
6 28054.000 9.57 19.55 29.12 53.44 -24.32 RMS
7 33906.000 27.50 15.79 43.29 53.44 -10.15 peak
8 33906.000 18.50 15.79 34.29 53.44 -19.15 RMS
9 36612.000 27.50 16.97 44.47 53.44 -8.97 peak
10 | 36612.000 18.50 16.97 35.47 53.44 -17.97 RMS
11 | 38438.000 29.42 17.90 47.32 53.44 -6.12 peak
12 | 38438.000 20.42 17.90 38.32 53.44 -15.12 RMS
Remark:
7. Margin = Result (Result =Reading + Factor )—Limit
8. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain
80.0 dBu¥/m
Limit1: _—
Margin:
- 11
1 5 4 % Aty

30

-20

18000000 20200.00

22400.00

24600.00

26800.00

2900000

31200.00

33400.00

35600.00

40000.00 MH:


../2006ReportFormats/ReFoDatabase/InputPowers.doc

Page 83 of 134

Report No.: STS2404116W02

Temperature: |23.1(C) Relative Humidity:  |60%RH
Test Voltage: |AC 120V/60HZ Phase: Vertical
Test Mode: CH 2(18000MHz — 40000MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2z) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 20288.000 25.16 12.26 37.42 53.44 -16.02 peak
2 20288.000 16.16 12.26 28.42 53.44 -25.02 RMS
3 23940.000 22.46 16.05 38.51 53.44 -14.93 peak
4 23940.000 13.46 16.05 29.51 53.44 -23.93 RMS
5 27812.000 17.36 19.48 36.84 53.44 -16.60 peak
6 27812.000 8.36 19.48 27.84 53.44 -25.60 RMS
7 33268.000 24.35 15.68 40.03 53.44 -13.41 peak
8 33268.000 15.35 15.68 31.03 53.44 -22.41 RMS
9 35512.000 27.07 16.45 43.52 53.44 -9.92 peak
10 | 35512.000 18.07 16.45 34.52 53.44 -18.92 RMS
11 | 38526.000 29.00 17.95 46.95 53.44 -6.49 peak
12 | 38526.000 20.00 17.95 37.95 53.44 -15.49 RMS
Remark:
7. Margin = Result (Result =Reading + Factor )—Limit
8. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain
80.0 dBu¥/m
Limit1: _—
Margin:

-20

. : j e

18000000 20200.00

22400.00

24600.00

26800.00

2900000

31200.00

33400.00

35600.00

40000.00 MH:
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FCC:
Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60Hz Phase: Horizontal
Test Mode: CH 3(960MHz -1610MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 1075.050 27.54 -1.22 26.32 29.44 -3.12 peak
2 1075.050 18.84 -1.22 17.62 29.44 -11.82 RMS
3 1125.100 27.89 -0.99 26.90 29.44 -2.54 peak
4 1125.100 18.77 -0.99 17.78 29.44 -11.66 RMS
5 1259.000 27.22 -0.45 26.77 29.44 -2.67 peak
6 1259.000 19.04 -0.45 18.59 29.44 -10.85 RMS
7 1337.000 27.53 0.01 27.54 29.44 -1.90 peak
8 1337.000 19.60 0.01 19.61 29.44 -9.83 RMS
9 1447.500 26.42 0.86 27.28 29.44 -2.16 peak
10 1447.500 17.88 0.86 18.74 29.44 -10.70 RMS
11 1533.300 25.47 2.28 27.75 29.44 -1.69 peak
12 1533.300 16.35 2.28 18.63 29.44 -10.81 RMS
Remark:

5. Margin = Result (Result =Reading + Factor )-Limit
6. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —_

Margin:

-20
960.000 1025.00 1090.00 1155.00 1220.00 1285.00 1350.00 1415.00 1480.00 1610.00 MHz
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Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60Hz Phase: Vertical
Test Mode: CH 3(960MHz -1610MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 1082.850 27.77 -1.18 26.59 29.44 -2.85 peak
2 1082.850 17.71 -1.18 16.53 29.44 -12.91 RMS
3 1175.800 27.04 -0.66 26.38 29.44 -3.06 peak
4 1175.800 17.13 -0.66 16.47 29.44 -12.97 RMS
5 1283.700 27.33 -0.25 27.08 29.44 -2.36 peak
6 1283.700 17.77 -0.25 17.52 29.44 -11.92 RMS
7 1375.350 27.72 0.17 27.89 29.44 -1.55 peak
8 1375.350 18.52 0.17 18.69 29.44 -10.75 RMS
9 1453.350 27.44 0.93 28.37 29.44 -1.07 peak
10 1453.350 17.94 0.93 18.87 29.44 -10.57 RMS
11 1543.050 25.44 2.51 27.95 29.44 -1.49 peak
12 1543.050 15.15 2.51 17.66 29.44 -11.78 RMS
Remark:

5. Margin = Result (Result =Reading + Factor )—Limit
6. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —_

Margin:

-20
960.000 1025.00 1090.00 1155.00 1220.00 1285.00 1350.00 1415.00 1480.00 1610.00 MHz
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Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60Hz Phase: Horizontal
Test Mode: CH 3(1610MHz — 1990MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 1612.660 29.39 4.24 33.63 51.44 -17.81 peak
2 1612.660 18.38 4.24 22.62 51.44 -28.82 RMS
3 1683.340 29.83 4.89 34.72 51.44 -16.72 peak
4 1683.340 18.72 4.89 23.61 51.44 -27.83 RMS
5 1749.080 28.55 3.69 32.24 51.44 -19.20 peak
6 1749.080 16.90 3.69 20.59 51.44 -30.85 RMS
7 1847.880 29.74 2.33 32.07 51.44 -19.37 peak
8 1847.880 18.24 2.33 20.57 51.44 -30.87 RMS
9 1948.200 30.12 1.53 31.65 51.44 -19.79 peak
10 1948.200 19.17 1.53 20.70 51.44 -30.74 RMS
11 1974.420 30.17 1.76 31.93 51.44 -19.51 peak
12 1974.420 20.10 1.76 21.86 51.44 -29.58 RMS
Remark:

5. Margin = Result (Result =Reading + Factor )—Limit
6. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —
Margin:
] . 3M 7 q 11
301 AT TR ERVARAY SRR SRTT SRR R SRR SO
; ; f 10 ]2

-20
1610.000 1648.00 1686.00 1724.00 1762.00 1800.00 1838.00 1876.00 1914.00 1990.00 MH=z



../2006ReportFormats/ReFoDatabase/InputPowers.doc

Page 87 of 134 Report No.: STS2404116W02

Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60Hz Phase: Vertical
Test Mode: CH 3(1610MHz — 1990MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 1670.040 29.17 4.63 33.80 51.44 -17.64 peak
2 1670.040 17.88 4.63 22.51 51.44 -28.93 RMS
3 1741.860 29.86 3.92 33.78 51.44 -17.66 peak
4 1741.860 19.60 3.92 23.52 51.44 -27.92 RMS
5 1823.180 28.83 2.04 30.87 51.44 -20.57 peak
6 1823.180 19.69 2.04 21.73 51.44 -29.71 RMS
7 1871.060 29.49 1.98 31.47 51.44 -19.97 peak
8 1871.060 19.62 1.98 21.60 51.44 -29.84 RMS
9 1941.360 29.23 1.52 30.75 51.44 -20.69 peak
10 1941.360 19.37 1.52 20.89 51.44 -30.55 RMS
11 1988.100 29.86 1.90 31.76 51.44 -19.68 peak
12 1988.100 19.64 1.90 21.54 51.44 -29.90 RMS
Remark:

5. Margin = Result (Result =Reading + Factor )—Limit
6. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: _—
Margin:
g i 31M 5 7 3 ]
30 *WM“WWMWWMM REPROF BN Hﬂwwmww
4 ; g 10 1p

-20
1610.000 1648.00 1686.00 1724.00 1762.00 1800.00 1838.00 1876.00 1914.00 1990.00 MHz
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Report No.: STS2404116W02

Temperature: 23.1(C) Relative Humidity:  |60%RH

Test Voltage: AC 120V/60Hz Phase: Horizontal

Test Mode: CH 3(1990MHz — 3100MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark

(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)

1 2212.000 24.97 3.13 28.10 53.44 -25.34 peak
2 2212.000 14.60 3.13 17.73 53.44 -35.71 RMS
3 2430.670 25.22 4.50 29.72 53.44 -23.72 peak
4 2430.670 14.09 4.50 18.59 53.44 -34.85 RMS
5 2600.500 23.79 5.03 28.82 53.44 -24.62 peak
6 2600.500 13.69 5.03 18.72 53.44 -34.72 RMS
7 2744.800 24.41 6.02 30.43 53.44 -23.01 peak
8 2744.800 13.45 6.02 19.47 53.44 -33.97 RMS
9 2849.140 23.74 6.56 30.30 53.44 -23.14 peak
10 2849.140 14.99 6.56 21.55 53.44 -31.89 RMS
11 2971.240 23.74 7.01 30.75 53.44 -22.69 peak
12 2971.240 14.74 7.01 21.75 53.44 -31.69 RMS

Remark:

5. Margin = Result (Result =Reading + Factor )—Limit

6. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: _—
Margin:
30 1 3 5 Z 2 1W
WWWWWW’M 10 12

-20

1990.000 2101.00

2212.00

2323.00

243400

2545.00

2656.00 2767.00

2878.00

3100.00 MH:
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Report No.: STS2404116W02

Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60Hz Phase: Vertical
Test Mode: CH 3(1990MHz — 3100MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 2127.640 25.01 2.90 27.91 53.44 -25.53 peak
2 2127.640 13.72 2.90 16.62 53.44 -36.82 RMS
3 2258.620 24.74 3.72 28.46 53.44 -24.98 peak
4 2258.620 14.92 3.72 18.64 53.44 -34.80 RMS
5 2521.690 24.77 4.80 29.57 53.44 -23.87 peak
6 2521.690 12.45 4.80 17.25 53.44 -36.19 RMS
7 2698.180 24.07 5.61 29.68 53.44 -23.76 peak
8 2698.180 14.12 5.61 19.73 53.44 -33.71 RMS
9 2909.080 23.82 6.77 30.59 53.44 -22.85 peak
10 2909.080 17.79 6.77 24.56 53.44 -28.88 RMS
11 2992.330 22.89 7.03 29.92 53.44 -23.52 peak
12 2992.330 13.89 7.03 20.92 53.44 -32.52 RMS
Remark:
5. Margin = Result (Result =Reading + Factor )—Limit
6. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain
80.0 dBu¥/m
Limit1: _—
Margin:
30 3 ] 7 3 11

-20

1990.000 2101.00

2212.00 2323.00

243400

2545.00

2656.00 2767.00

2878.00

3100.00 MH:
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Report No.: STS2404116W02

Temperature: |23.1(C) Relative Humidity: |60%RH
Test Voltage: AC 120V/60Hz Phase: Horizontal
Test Mode: CH 3(3100MHz — 10600MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 4315.000 48.25 -8.24 40.01 63.44 -23.43 peak
2 4315.000 36.35 -8.24 28.11 63.44 -35.33 RMS
3 5327.500 47.37 -5.22 42.15 63.44 -21.29 peak
4 5327.500 34.72 -5.22 29.50 63.44 -33.94 RMS
5 6655.000 52.06 -1.35 50.71 63.44 -12.73 peak
6 6655.000 41.99 -1.35 40.64 63.44 -22.80 RMS
7 8252.500 42.21 2.45 44.66 63.44 -18.78 peak
8 8252.500 28.47 2.45 30.92 63.44 -32.52 RMS
9 9400.000 42.92 3.00 45.92 63.44 -17.52 peak
10 9400.000 28.74 3.00 31.74 63.44 -31.70 RMS
11 | 10180.000 | 42.63 3.94 46.57 63.44 -16.87 peak
12 | 10180.000 26.98 3.94 30.92 63.44 -32.52 RMS
Remark:
5. Margin = Result (Result =Reading + Factor )—Limit
6. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain
100.0 dBu¥Y/m
Limit1: _—

M argin:

0.0

3100.000 3850.00

4600.00 5350.00

6100.00

6850.00

7600.00 8350.00

9100.00

10600.00 MH:
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Report No.: STS2404116W02

Temperature: |23.1(C) Relative Humidity:  |60%RH
Test Voltage: |AC 120V/60Hz Phase: Vertical
Test Mode: CH 3(3100MHz — 10600MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 4187.500 48.88 -8.54 40.34 63.44 -23.10 peak
2 4187.500 36.43 -8.54 27.89 63.44 -35.55 RMS
3 4832.500 48.71 -7.09 41.62 63.44 -21.82 peak
4 4832.500 34.99 -7.09 27.90 63.44 -35.54 RMS
5 6460.000 52.34 -2.06 50.28 63.44 -13.16 peak
6 6460.000 42.49 -2.06 40.43 63.44 -23.01 RMS
7 7187.500 44.33 0.48 44.81 63.44 -18.63 peak
8 7187.500 35.33 0.48 35.81 63.44 -27.63 RMS
9 8320.000 43.46 2.52 45.98 63.44 -17.46 peak
10 8320.000 29.15 2.52 31.67 63.44 -31.77 RMS
11 9985.000 43.90 3.35 47.25 63.44 -16.19 peak
12 9985.000 28.21 3.35 31.56 63.44 -31.88 RMS
Remark:
5. Margin = Result (Result =Reading + Factor )—Limit
6. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain
100.0 dBu¥Y/m
Limit1: _—
Margin:
50 3 . 9 11
1 3 MMWWWWW

0.0

3100.000 3850.00

4600.00

5350.00

6100.00

6850.00

7600.00 8350.00

9100.00

10600.00 MH:
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Temperature: |23.1(C) Relative Humidity: |60%RH
Test Voltage: AC 120V/60Hz Phase: Horizontal
Test Mode: CH 3(10600MHz — 18000MHZz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2z) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 11081.000 26.77 6.31 33.08 53.44 -20.36 peak
2 11081.000 19.31 6.31 25.62 53.44 -27.82 RMS
3 12472.200 26.05 5.83 31.88 53.44 -21.56 peak
4 12472.200 19.65 5.83 25.48 53.44 -27.96 RMS
5 14255.600 25.27 11.86 37.13 53.44 -16.31 peak
6 14255.600 13.30 11.86 25.16 53.44 -28.28 RMS
7 15010.400 26.55 10.06 36.61 53.44 -16.83 peak
8 15010.400 16.31 10.06 26.37 53.44 -27.07 RMS
9 16793.800 25.75 9.60 35.35 53.44 -18.09 peak
10 | 16793.800 15.72 9.60 25.32 53.44 -28.12 RMS
11 | 17859.400 24.93 11.66 36.59 53.44 -16.85 peak
12 17859.400 14.65 11.66 26.31 53.44 -27.13 RMS
Remark:

5. Margin = Result (Result =Reading + Factor )—Limit
6. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —_

Margin:

-20

10600.00011340.00 12080.00 12820.00 13560.00 14300.00 15040.00 15720.00 16520.00 18000.00 MHz
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Temperature: |23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60Hz Phase: Vertical
Test Mode: CH 3(10600MHz — 18000MHZz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2z) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 11280.800 26.53 6.36 32.89 53.44 -20.55 peak
2 11280.800 19.26 6.36 25.62 53.44 -27.82 RMS
3 11850.600 26.66 5.98 32.64 53.44 -20.80 peak
4 11850.600 18.85 5.98 24.83 53.44 -28.61 RMS
5 14026.200 24.96 12.28 37.24 53.44 -16.20 peak
6 14026.200 13.39 12.28 25.67 53.44 -27.77 RMS
7 15291.600 25.23 9.87 35.10 53.44 -18.34 peak
8 15291.600 14.94 9.87 24.81 53.44 -28.63 RMS
9 16793.800 24.97 9.60 34.57 53.44 -18.87 peak
10 | 16793.800 15.14 9.60 24.74 53.44 -28.70 RMS
11 | 17578.200 25.19 10.86 36.05 53.44 -17.39 peak
12 | 17578.200 17.00 10.86 27.86 53.44 -25.58 RMS
Remark:

5. Margin = Result (Result =Reading + Factor )—Limit
6. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —_

Margin:

-20
10600.00011340.00 12080.00 12820.00 13560.00 14300.00 15040.00 15720.00 16520.00 18000.00 MHz
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Report No.: STS2404116W02

Temperature: |23.1(C) Relative Humidity: |60%RH
Test Voltage: AC 120V/60Hz Phase: Horizontal
Test Mode: CH 3(18000MHz — 40000MHZz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2z) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 20376.000 25.78 11.45 37.23 53.44 -16.21 peak
2 20376.000 16.78 11.45 28.23 53.44 -25.21 RMS
3 23940.000 20.44 16.05 36.49 53.44 -16.95 peak
4 23940.000 11.44 16.05 27.49 53.44 -25.95 RMS
5 26646.000 17.23 18.42 35.65 53.44 -17.79 peak
6 26646.000 8.23 18.42 26.65 53.44 -26.79 RMS
7 29968.000 19.58 15.99 35.57 53.44 -17.87 peak
8 29968.000 10.43 15.99 26.42 53.44 -27.02 RMS
9 34918.000 18.62 16.20 34.82 53.44 -18.62 peak
10 | 34918.000 9.83 16.20 26.03 53.44 -27.41 RMS
11 | 39692.000 20.73 18.58 39.31 53.44 -14.13 peak
12 | 39692.000 11.71 18.58 30.29 53.44 -23.15 RMS
Remark:
5. Margin = Result (Result =Reading + Factor )—Limit
6. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain
80.0 dBu¥/m
Limit1: _—
Margin:

30

-20

Mw

11

%]

18000000 20200.00

22400.00

24600.00

26800.00

2900000

31200.00

33400.00

35600.00

40000.00 MH:
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Report No.: STS2404116W02

Temperature: |23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60Hz Phase: Vertical
Test Mode: CH 3(18000MHz — 40000MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2z) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 20134.000 21.12 13.68 34.80 53.44 -18.64 peak
2 20134.000 12.12 13.68 25.80 53.44 -27.64 RMS
3 22114.000 23.30 10.93 34.23 53.44 -19.21 peak
4 22114.000 14.30 10.93 25.23 53.44 -28.21 RMS
5 28868.000 17.34 18.04 35.38 53.44 -18.06 peak
6 28868.000 8.34 18.04 26.38 53.44 -27.06 RMS
7 31420.000 19.16 15.62 34.78 53.44 -18.66 peak
8 31420.000 10.16 15.62 25.78 53.44 -27.66 RMS
9 34852.000 19.15 16.17 35.32 53.44 -18.12 peak
10 | 34852.000 10.15 16.17 26.32 53.44 -27.12 RMS
11 | 39890.000 18.32 18.69 37.01 53.44 -16.43 peak
12 | 39890.000 9.32 18.69 28.01 53.44 -25.43 RMS
Remark:
5. Margin = Result (Result =Reading + Factor )—Limit
6. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain
80.0 dBu¥/m
Limit1: _—
Margin:

-20

st A

L=

18000000 20200.00

22400.00

24600.00

26800.00

2900000

31200.00

33400.00

35600.00

40000.00 MH:
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IC:
Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60Hz Phase: Horizontal
Test Mode: CH 3(960MHz -1610MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 1075.050 27.54 -1.22 26.32 29.44 -3.12 peak
2 1075.050 18.84 -1.22 17.62 29.44 -11.82 RMS
3 1125.100 27.89 -0.99 26.90 29.44 -2.54 peak
4 1125.100 18.77 -0.99 17.78 29.44 -11.66 RMS
5 1259.000 27.22 -0.45 26.77 29.44 -2.67 peak
6 1259.000 19.04 -0.45 18.59 29.44 -10.85 RMS
7 1337.000 27.53 0.01 27.54 29.44 -1.90 peak
8 1337.000 19.60 0.01 19.61 29.44 -9.83 RMS
9 1447.500 26.42 0.86 27.28 29.44 -2.16 peak
10 1447.500 17.88 0.86 18.74 29.44 -10.70 RMS
11 1533.300 25.47 2.28 27.75 29.44 -1.69 peak
12 1533.300 16.35 2.28 18.63 29.44 -10.81 RMS
Remark:

5. Margin = Result (Result =Reading + Factor )-Limit
6. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —

Margin:

-20
960.000 1025.00 1050.00 1155.00 1220.00 1285.00 1350.00 1415.00 1480.00 1610.00 MHz
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Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60Hz Phase: Vertical
Test Mode: CH 3(960MHz -1610MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 1082.850 27.77 -1.18 26.59 29.44 -2.85 peak
2 1082.850 17.71 -1.18 16.53 29.44 -12.91 RMS
3 1175.800 27.04 -0.66 26.38 29.44 -3.06 peak
4 1175.800 17.13 -0.66 16.47 29.44 -12.97 RMS
5 1283.700 27.33 -0.25 27.08 29.44 -2.36 peak
6 1283.700 17.77 -0.25 17.52 29.44 -11.92 RMS
7 1375.350 27.72 0.17 27.89 29.44 -1.55 peak
8 1375.350 18.52 0.17 18.69 29.44 -10.75 RMS
9 1453.350 27.44 0.93 28.37 29.44 -1.07 peak
10 1453.350 17.94 0.93 18.87 29.44 -10.57 RMS
11 1543.050 25.44 2.51 27.95 29.44 -1.49 peak
12 1543.050 15.15 2.51 17.66 29.44 -11.78 RMS
Remark:

5. Margin = Result (Result =Reading + Factor )—Limit
6. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —_

Margin:

-20
960.000 1025.00 1090.00 1155.00 1220.00 1285.00 1350.00 1415.00 1480.00 1610.00 MHz
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Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60Hz Phase: Horizontal
Test Mode: CH 3(1610MHz — 4750MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 2250.560 41.69 -15.28 26.41 34.74 -8.33 peak
2 2250.560 30.14 -15.28 14.86 34.74 -19.88 RMS
3 3013.580 41.29 -12.62 28.67 34.74 -6.07 peak
4 3013.580 29.47 -12.62 16.85 34.74 -17.89 RMS
5 3390.380 41.90 -11.64 30.26 34.74 -4.48 peak
6 3390.380 31.36 -11.64 19.72 34.74 -15.02 RMS
7 4074.900 40.92 -9.23 31.69 34.74 -3.05 peak
8 4074.900 29.82 -9.23 20.59 34.74 -14.15 RMS
9 4388.900 40.39 -8.08 32.31 34.74 -2.43 peak
10 4388.900 29.25 -8.08 21.17 34.74 -13.57 RMS
11 4567.880 40.38 -7.89 32.49 34.74 -2.25 peak
12 4567.880 30.40 -7.89 22.51 34.74 -12.23 RMS
Remark:

5. Margin = Result (Result =Reading + Factor )—Limit
6. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —_

Margin:

% : 3 W
A MMMMW

-20
1610.000 1924.00 2238.00 2552.00 2866.00 3180.00 3494.00 3808.00 4122.00 4750.00 MH=z
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Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60Hz Phase: Vertical
Test Mode: CH 3(1610MHz — 4750MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 2313.360 41.79 -15.01 26.78 34.74 -7.96 peak
2 2313.360 32.40 -15.01 17.39 34.74 -17.35 RMS
3 2822.040 41.59 -12.80 28.79 34.74 -5.95 peak
4 2822.040 32.07 -12.80 19.27 34.74 -15.47 RMS
5 3092.080 42.46 -12.43 30.03 34.74 -4.71 peak
6 3092.080 32.01 -12.43 19.58 34.74 -15.16 RMS
7 3619.600 42.03 -10.79 31.24 34.74 -3.50 peak
8 3619.600 32.22 -10.79 21.43 34.74 -13.31 RMS
9 4115.720 40.74 -8.98 31.76 34.74 -2.98 peak
10 4115.720 31.34 -8.98 22.36 34.74 -12.38 RMS
11 4511.360 40.55 -7.94 32.61 34.74 -2.13 peak
12 4511.360 31.08 -7.94 23.14 34.74 -11.60 RMS
Remark:

5. Margin = Result (Result =Reading + Factor )—Limit
6. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —_

Margin:

11

30 ] ¢ BWMWMW

-]

-20
1610.000 1924.00 2238.00 2552.00 2866.00 3180.00 3494.00 3808.00 4122.00 4750.00 MH=z
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Temperature: |23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60Hz Phase: Horizontal
Test Mode: CH 3(4750MHz — 10600MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2z) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 5791.300 50.68 -4.35 46.33 63.44 -17.11 peak
2 5791.300 41.10 -4.35 36.75 63.44 -26.69 RMS
3 6668.800 59.97 -1.25 58.72 63.44 -4.72 peak
4 6668.800 50.16 -1.25 48.91 63.44 -14.53 RMS
5 7528.750 51.65 1.66 53.31 63.44 -10.13 peak
6 7528.750 40.95 1.66 42.61 63.44 -20.83 RMS
7 8312.650 51.44 2.52 53.96 63.44 -9.48 peak
8 8312.650 41.37 2.52 43.89 63.44 -19.55 RMS
9 9500.200 51.15 3.14 54.29 63.44 -9.15 peak
10 9500.200 40.07 3.14 43.21 63.44 -20.23 RMS
11 | 10278.250 51.43 4.26 55.69 63.44 -7.75 peak
12 | 10278.250 | 41.22 4.26 45.48 63.44 -17.96 RMS
Remark:
5. Margin = Result (Result =Reading + Factor )—Limit
6. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain
1000 dBuV/m
Limit1: —_—
Margin:

50

0.0

4750.000 5335.00

5920.00 6505.00

7090.00

7675.00

8260.00 §845.00

9430.00 10600.00 MHz
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Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60Hz Phase: Vertical
Test Mode: CH 3(4750MHz — 10600MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2z) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 5434.450 50.12 -5.17 44.95 63.44 -18.49 peak
2 5434.450 40.84 -5.17 35.67 63.44 -27.77 RMS
3 6674.650 59.47 -1.21 58.26 63.44 -5.18 peak
4 6674.650 49.99 -1.21 48.78 63.44 -14.66 RMS
5 7639.900 51.49 1.78 53.27 63.44 -10.17 peak
6 7639.900 41.84 1.78 43.62 63.44 -19.82 RMS
7 8786.500 51.84 2.57 54.41 63.44 -9.03 peak
8 8786.500 41.55 2.57 44.12 63.44 -19.32 RMS
9 9500.200 51.11 3.14 54.25 63.44 -9.19 peak
10 9500.200 40.68 3.14 43.82 63.44 -19.62 RMS
11 | 10295.800 51.89 4.31 56.20 63.44 -7.24 peak
12 | 10295.800 | 40.62 4.31 44.93 63.44 -18.51 RMS
Remark:

5. Margin = Result (Result =Reading + Factor )-Limit
6. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

100.0 dBuV¥/m

Limit1: —

Margin:

=
:]

‘W e Ao
50 1 [WWM . L

0.0
4750.000 5335.00 5920.00 6505.00 7090.00 7675.00 8260.00 8845.00 9430.00 10600.00 MHz
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Temperature: |23.1(C) Relative Humidity: |60%RH
Test Voltage: AC 120V/60Hz Phase: Horizontal
Test Mode: CH 3(10600MHz — 18000MHZz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2z) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 11081.000 26.77 6.31 33.08 53.44 -20.36 peak
2 11081.000 19.31 6.31 25.62 53.44 -27.82 RMS
3 12472.200 26.05 5.83 31.88 53.44 -21.56 peak
4 12472.200 19.65 5.83 25.48 53.44 -27.96 RMS
5 14255.600 25.27 11.86 37.13 53.44 -16.31 peak
6 14255.600 13.30 11.86 25.16 53.44 -28.28 RMS
7 15010.400 26.55 10.06 36.61 53.44 -16.83 peak
8 15010.400 16.31 10.06 26.37 53.44 -27.07 RMS
9 16793.800 25.75 9.60 35.35 53.44 -18.09 peak
10 | 16793.800 15.72 9.60 25.32 53.44 -28.12 RMS
11 | 17859.400 24.93 11.66 36.59 53.44 -16.85 peak
12 17859.400 14.65 11.66 26.31 53.44 -27.13 RMS
Remark:

5. Margin = Result (Result =Reading + Factor )—Limit
6. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —_

Margin:

-20

10600.00011340.00 12080.00 12820.00 13560.00 14300.00 15040.00 15720.00 16520.00 18000.00 MHz
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Temperature: |23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60Hz Phase: Vertical
Test Mode: CH 3(10600MHz — 18000MHZz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2z) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 11280.800 26.53 6.36 32.89 53.44 -20.55 peak
2 11280.800 19.26 6.36 25.62 53.44 -27.82 RMS
3 11850.600 26.66 5.98 32.64 53.44 -20.80 peak
4 11850.600 18.85 5.98 24.83 53.44 -28.61 RMS
5 14026.200 24.96 12.28 37.24 53.44 -16.20 peak
6 14026.200 13.39 12.28 25.67 53.44 -27.77 RMS
7 15291.600 25.23 9.87 35.10 53.44 -18.34 peak
8 15291.600 14.94 9.87 24.81 53.44 -28.63 RMS
9 16793.800 24.97 9.60 34.57 53.44 -18.87 peak
10 | 16793.800 15.14 9.60 24.74 53.44 -28.70 RMS
11 | 17578.200 25.19 10.86 36.05 53.44 -17.39 peak
12 | 17578.200 17.00 10.86 27.86 53.44 -25.58 RMS
Remark:

5. Margin = Result (Result =Reading + Factor )—Limit
6. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —_

Margin:

-20
10600.00011340.00 12080.00 12820.00 13560.00 14300.00 15040.00 15720.00 16520.00 18000.00 MHz
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Temperature: |23.1(C) Relative Humidity:  |60%RH

Test Voltage: |AC 120V/60Hz Phase: Horizontal

Test Mode: CH 3(10600MHz — 40000MHz)

No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2z) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 20376.000 28.28 11.45 39.73 53.44 -13.71 peak
2 20376.000 19.17 11.45 30.62 53.44 -22.82 RMS
3 23940.000 22.94 16.05 38.99 53.44 -14.45 peak
4 23940.000 13.42 16.05 29.47 53.44 -23.97 RMS
5 26888.000 -1.97 40.50 38.53 53.44 -14.91 peak
6 26888.000 | -10.65 40.50 29.85 53.44 -23.59 RMS
7 29968.000 0.94 38.64 39.58 53.44 -13.86 peak
8 29968.000 -8.21 38.64 30.43 53.44 -23.01 RMS
9 34918.000 -0.78 39.40 38.62 53.44 -14.82 peak
10 | 34918.000 -9.57 39.40 29.83 53.44 -23.61 RMS
11 | 39692.000 -1.65 42.38 40.73 53.44 -12.71 peak
12 39692.000 -10.67 42.38 31.71 53.44 -21.73 RMS
Remark:

9. Margin = Result (Result =Reading + Factor )—Limit
10. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —_

Margin:

11

N

30

-20
18000.000 20200.00 22400.00 24600.00 26800.00 29000.00 31200.00 3340000 35600.00 40000.00 MHz
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Temperature: |23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60Hz Phase: Vertical
Test Mode: CH 3(10600MHz — 40000MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2z) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 20134.000 25.62 13.68 39.30 53.44 -14.14 peak
2 20134.000 17.08 13.68 30.76 53.44 -22.68 RMS
3 24028.000 21.87 16.14 38.01 53.44 -15.43 peak
4 24028.000 13.51 16.14 29.65 53.44 -23.79 RMS
5 26910.000 -1.52 40.50 38.98 53.44 -14.46 peak
6 26910.000 | -10.66 40.50 29.84 53.44 -23.60 RMS
7 31420.000 -1.06 39.72 38.66 53.44 -14.78 peak
8 31420.000 -10.3 39.72 29.42 53.44 -24.02 RMS
9 36898.000 -0.35 38.63 38.28 53.44 -15.16 peak
10 | 36898.000 -8.88 38.63 29.75 53.44 -23.69 RMS
11 | 39164.000 -0.23 40.34 40.11 53.44 -13.33 peak
12 | 39164.000 -8.41 40.34 31.93 53.44 -21.51 RMS
Remark:

9. Margin = Result (Result =Reading + Factor )—Limit
10. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

80.0 dBu¥/m

Limit1: —_

Margin:

30

-20
18000.000 20200.00 22400.00 24600.00 26800.00 29000.00 31200.00 3340000 35600.00 40000.00 MHz



../2006ReportFormats/ReFoDatabase/InputPowers.doc

Page 106 of 134 Report No.: STS2404116W02

3.3 RADIATED EMISSION MEASUREMENT (FOR 15.517(d)&RSS 220 5.2.1(e))
3.3.1 RADIATED EMISSION LIMITS

Frequency of Emission EIRP Field Strength Field Strength

(MHz) (dBm) (dBuV/m@3m) (dBuV/m@1m)
1164~1240 -85.3 10 19.54
1559~1610 -85.3 10 19.54

Notes: 1. Transfer rules follow 15.521(g),15.31(f)(1).

2. 15.521(g) converted to a peak field strength level at 3 meters using E(dBuV/m) =
P(dBmEIRP) + 95.2.
3. dBuV/m@1m= dBuV/m@3m+20*log(3/1)

UWSB transmitters operating under the provisions of this section shall not exceed the following
average limits when measured using a resolution bandwidth of no less than 1 kHz:

Measurement
Frequency Range RBW VBW Detector :
Distance
1164~1240 1kHz 3kHz RMS 1 Meter
1559~1610 1kHz 3kHz RMS 1 Meter

3.3.2 TEST PROCEDURE

a. The measuring distance of 1m shall be used for measurements. The EUT was placed on the
top of arotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.

b. The height of the test antenna shall vary between 1m to 4m.Both horizontal and vertical
polarization of the antenna are set to make the measurement.

C. All readings are RMS mode value , for each suspected emission, the EUT was arranged to its
worst case and then the antenna was tuned to heights from 1 meter to 4 meters and the
rotatable table was turned from O degrees to 360 degrees to find the maximum reading .
(Above 960MHz)

d. For the actual test configuration, please refer to the related Item —EUT Test Photos.

Note: Both horizontal and vertical antenna polarities were tested and performed pretest to
three orthogonal axis. The worst case emissions were reported.

3.3.3 DEVIATION FROM TEST STANDARD
No deviation
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3.3.4 TEST SETUP

Ant. Teed RX Antenna

Metal Full Soldered Ground Plane

=

Spectrum Analyzer § Receiver

System Simulator

3.3.5 FIELD STRENGTH CALCULATION
Same as 3.2.5

3.3.6 EUT OPERATING CONDITIONS
Same as 3.2.6


file:///C:/Users/Administrator/AppData/Roaming/Microsoft/2006ReportFormats/ReFoDatabase/Foreign/TestOperationDescriptions(c).doc

Page 108 of 134 Report No.: STS2404116W02

3.3.7 TEST RESULTS

Temperature: 23.1(C) Relative Humidity: |60%RH
Test Voltage: AC 120V/60HZ Phase: Horizontal
Test Mode: CH 1(1164Hz — 1240MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 1175.324 8.72 -0.66 8.06 19.54 -11.48 peak
2 1175.324 0.72 -0.66 0.06 19.54 -19.48 RMS
3 1185.964 8.93 -0.56 8.37 19.54 -11.17 peak
4 1185.964 0.93 -0.56 0.37 19.54 -19.17 RMS
5 1200.024 9.46 -0.42 9.04 19.54 -10.50 peak
6 1200.024 0.46 -0.42 0.04 19.54 -19.50 RMS
7 1212.108 8.01 -0.44 7.57 19.54 -11.97 peak
8 1212.108 1.01 -0.44 0.57 19.54 -18.97 RMS
9 1224.876 9.16 -0.47 8.69 19.54 -10.85 peak
10 1224.876 1.16 -0.47 0.69 19.54 -18.85 RMS
11 1238.556 9.28 -0.49 8.79 19.54 -10.75 peak
12 1238.556 1.28 -0.49 0.79 19.54 -18.75 RMS
Remark:

1. Margin = Result (Result =Reading + Factor )—Limit
2. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

60.0 dBu¥/m

Limit1: _—

Margin:

10 1 3 2 7 9 11

-40
1164000 1171.60 117920 118680 119440 120200 120960 1217.20  1224.80 1240.00 MHz
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Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60HZ Phase: Vertical
Test Mode: CH 1(1164Hz — 1240MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 1174.032 9.59 -0.68 8.91 19.54 -10.63 peak
2 1174.032 1.59 -0.68 0.91 19.54 -18.63 RMS
3 1190.372 8.96 -0.52 8.44 19.54 -11.10 peak
4 1190.372 0.96 -0.52 0.44 19.54 -19.10 RMS
5 1200.328 9.32 -0.42 8.90 19.54 -10.64 peak
6 1200.328 1.32 -0.42 0.90 19.54 -18.64 RMS
7 1209.600 7.86 -0.43 7.43 19.54 -12.11 peak
8 1209.600 0.86 -0.43 0.43 19.54 -19.11 RMS
9 1225.028 8.50 -0.47 8.03 19.54 -11.51 peak
10 1225.028 0.50 -0.47 0.03 19.54 -19.51 RMS
11 1232.704 8.15 -0.48 7.67 19.54 -11.87 peak
12 1232.704 1.15 -0.48 0.67 19.54 -18.87 RMS
Remark:

1. Margin = Result (Result =Reading + Factor )—Limit
2. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

60.0 dBu¥/m

Limit1: —_

Margin:

10 ] 3 2 7 3 11

-40
1164.000 1171.60 117920 118680 119440 120200 120960 1217.20  1224.80 1240.00 MHz
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Temperature: 23.1(C) Relative Humidity: |60%RH
Test Voltage: AC 120V/60HZ Phase: Horizontal
Test Mode: CH 1(1559Hz — 1610MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 1567.211 8.01 3.21 11.22 19.54 -8.32 peak
2 1567.211 -0.99 3.21 2.22 19.54 -17.32 RMS
3 1575.677 8.45 3.47 11.92 19.54 -7.62 peak
4 1575.677 -0.55 3.47 2.92 19.54 -16.62 RMS
5 1580.012 8.20 3.61 11.81 19.54 -7.73 peak
6 1580.012 -0.80 3.61 2.81 19.54 -16.73 RMS
7 1586.795 7.54 3.82 11.36 19.54 -8.18 peak
8 1586.795 -1.46 3.82 2.36 19.54 -17.18 RMS
9 1593.578 7.79 4.04 11.83 19.54 -7.71 peak
10 1593.578 -1.21 4.04 2.83 19.54 -16.71 RMS
11 1600.769 8.08 4.24 12.32 19.54 -7.22 peak
12 1600.769 -0.92 4.24 3.32 19.54 -16.22 RMS
Remark:
1. Margin = Result (Result =Reading + Factor )—Limit
2. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain
60.0 dBu¥/m
Limit1: —_—
Margin:

-40

10 bttt

1559.000 1564.10

1569.20 1574.30

1579.40

1584.50

1589.60 1534.70

1599.80 1610.00 MHz
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Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60HZ Phase: Vertical
Test Mode: CH 1(1559Hz — 1610MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 1566.446 6.26 3.18 9.44 19.54 -10.10 peak
2 1566.446 -2.74 3.18 0.44 19.54 -19.10 RMS
3 1574.810 6.25 3.45 9.70 19.54 -9.84 peak
4 1574.810 -2.75 3.45 0.70 19.54 -18.84 RMS
5 1583.021 6.13 3.71 9.84 19.54 -9.70 peak
6 1583.021 -2.87 3.71 0.84 19.54 -18.70 RMS
7 1592.099 5.86 3.99 9.85 19.54 -9.69 peak
8 1592.099 -3.14 3.99 0.85 19.54 -18.69 RMS
9 1599.647 5.88 4.23 10.11 19.54 -9.43 peak
10 1599.647 -3.12 4.23 1.11 19.54 -18.43 RMS
11 1606.277 5.62 4.24 9.86 19.54 -9.68 peak
12 1606.277 -3.38 4.24 0.86 19.54 -18.68 RMS
Remark:

1. Margin = Result (Result =Reading + Factor )—Limit
2. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

60.0 dBu¥/m

Limit1: —_
Margin:
10 1 3 5 7 ) (L]
b A i 10 12

-40
1559.000 156410 156920 157430 157940 158450 158960 159470  1599.80 1610.00 MHz
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Temperature: 23.1(C) Relative Humidity: |60%RH
Test Voltage: AC 120V/60HZ Phase: Horizontal
Test Mode: CH 2(1164Hz — 1240MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 1175.172 9.94 -0.66 9.28 19.54 -10.26 peak
2 1175.172 1.94 -0.66 1.28 19.54 -18.26 RMS
3 1189.840 8.96 -0.52 8.44 19.54 -11.10 peak
4 1189.840 1.96 -0.52 1.44 19.54 -18.10 RMS
5 1196.680 8.70 -0.46 8.24 19.54 -11.30 peak
6 1196.680 1.70 -0.46 1.24 19.54 -18.30 RMS
7 1212.564 8.82 -0.45 8.37 19.54 -11.17 peak
8 1212.564 1.82 -0.45 1.37 19.54 -18.17 RMS
9 1224.876 9.27 -0.47 8.80 19.54 -10.74 peak
10 1224.876 2.27 -0.47 1.80 19.54 -17.74 RMS
11 1234.528 7.82 -0.48 7.34 19.54 -12.20 peak
12 1234.528 1.82 -0.48 1.34 19.54 -18.20 RMS
Remark:

3. Margin = Result (Result =Reading + Factor )—Limit
4. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

60.0 dBu¥/m

Limit1: —_

Margin:

-40
1164.000 1171.60 117920 118680 119440 120200 120960 1217.20  1224.80 1240.00 MHz
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Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60HZ Phase: Vertical
Test Mode: CH 2(1164Hz — 1240MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 1172.436 5.94 -0.70 5.24 19.54 -14.30 peak
2 1172.436 -0.54 -0.70 -1.24 19.54 -20.78 RMS
3 1189.916 6.63 -0.52 6.11 19.54 -13.43 peak
4 1189.916 -0.59 -0.52 -1.11 19.54 -20.65 RMS
5 1199.644 7.92 -0.42 7.50 19.54 -12.04 peak
6 1199.644 -1.08 -0.42 -1.50 19.54 -21.04 RMS
7 1212.640 6.84 -0.45 6.39 19.54 -13.15 peak
8 1212.640 -0.94 -0.45 -1.39 19.54 -20.93 RMS
9 1225.104 6.96 -0.47 6.49 19.54 -13.05 peak
10 1225.104 -1.02 -0.47 -1.49 19.54 -21.03 RMS
11 1236.656 6.00 -0.49 5.51 19.54 -14.03 peak
12 1236.656 -1.02 -0.49 -1.51 19.54 -21.05 RMS
Remark:

3. Margin = Result (Result =Reading + Factor )—Limit
4. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

60.0 dBu¥/m

Limit1: —_

Margin:

10 5

-40
1164.000 1171.60 117920 118680 119440 120200 120960 1217.20  1224.80 1240.00 MHz
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Temperature: 23.1(C) Relative Humidity: |60%RH
Test Voltage: AC 120V/60HZ Phase: Horizontal
Test Mode: CH 2(1559Hz — 1610MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 1562.264 8.03 3.06 11.09 19.54 -8.45 peak
2 1562.264 -0.97 3.06 2.09 19.54 -17.45 RMS
3 1571.495 8.13 3.35 11.48 19.54 -8.06 peak
4 1571.495 -0.87 3.35 2.48 19.54 -17.06 RMS
5 1582.817 7.92 3.70 11.62 19.54 -7.92 peak
6 1582.817 -1.08 3.70 2.62 19.54 -16.92 RMS
7 1589.804 7.84 3.92 11.76 19.54 -7.78 peak
8 1589.804 -1.16 3.92 2.76 19.54 -16.78 RMS
9 1600.769 8.32 4.24 12.56 19.54 -6.98 peak
10 1600.769 -0.68 4.24 3.56 19.54 -15.98 RMS
11 1608.266 8.26 4.24 12.50 19.54 -7.04 peak
12 1608.266 -0.74 4.24 3.50 19.54 -16.04 RMS
Remark:

3. Margin = Result (Result =Reading + Factor )—Limit
4. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

60.0 dBu¥/m

Limit1: —_

Margin:

10 WWWMWWWWWMWW
b A f 10 12

-40
1559.000 156410 156920 157430 157940 158450 158960 159470  1599.80 1610.00 MHz
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Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60HZ Phase: Vertical
Test Mode: CH 2(1559Hz — 1610MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 1569.200 5.98 3.27 9.25 19.54 -10.29 peak
2 1569.200 -3.02 3.27 0.25 19.54 -19.29 RMS
3 1575.524 6.17 3.47 9.64 19.54 -9.90 peak
4 1575.524 -2.83 3.47 0.64 19.54 -18.90 RMS
5 1587.866 5.99 3.86 9.85 19.54 -9.69 peak
6 1587.866 -3.01 3.86 0.85 19.54 -18.69 RMS
7 1591.895 6.72 3.99 10.71 19.54 -8.83 peak
8 1591.895 -2.28 3.99 1.71 19.54 -17.83 RMS
9 1598.423 5.76 4.19 9.95 19.54 -9.59 peak
10 1598.423 -3.24 4.19 0.95 19.54 -18.59 RMS
11 1604.900 6.75 4.24 10.99 19.54 -8.55 peak
12 1604.900 -2.25 4.24 1.99 19.54 -17.55 RMS
Remark:

3. Margin = Result (Result =Reading + Factor )—Limit
4. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

60.0 dBu¥/m

Limit1: —_—
Margin:
10 1 & 2 Z 5 %!
] 1 i 10 12

-40
1559.000 156410 156920 157430 157940 158450 158960 159470  1599.80 1610.00 MHz
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Temperature: 23.1(C) Relative Humidity: |60%RH
Test Voltage: AC 120V/60Hz Phase: Horizontal
Test Mode: CH 3(1164Hz — 1240MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 1178.288 -1.29 -0.64 -1.93 19.54 -21.47 peak
2 1178.288 -11.98 -0.64 -12.62 19.54 -32.16 RMS
3 1192.272 1.95 -0.49 1.46 19.54 -18.08 peak
4 1192.272 -7.85 -0.49 -8.34 19.54 -27.88 RMS
5 1200.328 -1.85 -0.42 -2.27 19.54 -21.81 peak
6 1200.328 -10.09 -0.42 -10.51 19.54 -30.05 RMS
7 1211.272 -0.70 -0.44 -1.14 19.54 -20.68 peak
8 1211.272 -8.73 -0.44 -9.17 19.54 -28.71 RMS
9 1222.368 -1.72 -0.46 -2.18 19.54 -21.72 peak
10 1222.368 -7.74 -0.46 -8.20 19.54 -27.74 RMS
11 1234.224 -1.25 -0.48 -1.73 19.54 -21.27 peak
12 1234.224 -11.37 -0.48 -11.85 19.54 -31.39 RMS
Remark:

5. Margin = Result (Result =Reading + Factor )-Limit
6. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

60.0 dBu¥/m

Limit1: —

Margin:

10

-40
1164.000 1171.60 117920 118680 119440 120200 120960 1217.20  1224.80 1240.00 MH:
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Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60Hz Phase: Vertical
Test Mode: CH 3(1164Hz — 1240MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 1174.792 -1.33 -0.67 -2.00 19.54 -21.54 peak
2 1174.792 -9.68 -0.67 -10.35 19.54 -29.89 RMS
3 1179.352 1.43 -0.63 0.80 19.54 -18.74 peak
4 1179.352 -8.86 -0.63 -9.49 19.54 -29.03 RMS
5 1199.720 4.13 -0.42 3.71 19.54 -15.83 peak
6 1199.720 -7.90 -0.42 -8.32 19.54 -27.86 RMS
7 1209.448 -1.33 -0.43 -1.76 19.54 -21.30 peak
8 1209.448 -10.15 -0.43 -10.58 19.54 -30.12 RMS
9 1225.560 1.00 -0.47 0.53 19.54 -19.01 peak
10 1225.560 -10.77 -0.47 -11.24 19.54 -30.78 RMS
11 1235.288 -1.61 -0.49 -2.10 19.54 -21.64 peak
12 1235.288 -8.54 -0.49 -9.03 19.54 -28.57 RMS
Remark:

5. Margin = Result (Result =Reading + Factor )—Limit
6. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

60.0 dBu¥/m

Limit1: —_

Margin:

10

-40
1164.000 1171.60 1179.20 1186.80 1194.40 1202.00 1209.60 1217.20 1224.80 1240.00 MHz
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Temperature: 23.1(C) Relative Humidity: |60%RH
Test Voltage: AC 120V/60Hz Phase: Horizontal
Test Mode: CH 3(1559Hz — 1610MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 1561.958 -1.97 3.05 1.08 19.54 -18.46 peak
2 1561.958 -11.39 3.05 -8.34 19.54 -27.88 RMS
3 1569.914 2.60 3.30 5.90 19.54 -13.64 peak
4 1569.914 -7.93 3.30 -4.63 19.54 -24.17 RMS
5 1581.134 1.84 3.65 5.49 19.54 -14.05 peak
6 1581.134 -8.21 3.65 -4.56 19.54 -24.10 RMS
7 1588.478 -1.55 3.88 2.33 19.54 -17.21 peak
8 1588.478 -11.69 3.88 -7.81 19.54 -27.35 RMS
9 1596.026 -1.31 4.11 2.80 19.54 -16.74 peak
10 1596.026 -11.47 4.11 -7.36 19.54 -26.90 RMS
11 1607.042 -1.61 4.24 2.63 19.54 -16.91 peak
12 1607.042 -11.43 4.24 -7.19 19.54 -26.73 RMS
Remark:

5. Margin = Result (Result =Reading + Factor )—Limit
6. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

60.0 dBu¥/m
Limit1: —_
Margin:
10 3 5
1 7 3 11
y 10 12
-40

1559.000 1564.10 1569.20 1574.30 1579.40 1584.50 1589.60 1594.70 1599.80 1610.00 MHz
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Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60Hz Phase: Vertical
Test Mode: CH 3(1559Hz — 1610MHz)
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 1564.610 -1.70 3.13 1.43 19.54 -18.11 peak
2 1564.610 -11.31 3.13 -8.18 19.54 -27.72 RMS
3 1574.912 2.37 3.46 5.83 19.54 -13.71 peak
4 1574.912 -8.42 3.46 -4.96 19.54 -24.50 RMS
5 1582.052 -1.72 3.68 1.96 19.54 -17.58 peak
6 1582.052 -12.31 3.68 -8.63 19.54 -28.17 RMS
7 1590.722 2.36 3.95 6.31 19.54 -13.23 peak
8 1590.722 -9.07 3.95 -5.12 19.54 -24.66 RMS
9 1598.984 -1.63 4.21 2.58 19.54 -16.96 peak
10 1598.984 -11.01 4.21 -6.80 19.54 -26.34 RMS
11 1605.410 1.95 4.24 6.19 19.54 -13.35 peak
12 1605.410 -7.95 4.24 -3.71 19.54 -23.25 RMS
Remark:

5. Margin = Result (Result =Reading + Factor )—Limit
6. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

60.0 dBu¥/m

Limit1: —_

Margin:

10

-40
1559.000 1564.10 1569.20 1574.30 1579.40 1584.50 1589.60 1594.70 1599.80 1610.00 MHz
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4. UWB BANDWIDTH AND 99% BANDWIDTH

4.1 LIMITS OF UWB BANDWIDTH MEASUREMENT
The UWB bandwidth of a UWB system operating under the provisions of this section must be
contained between 3100 MHz and 10,600 MHz.
At any point in time, has a fractional bandwidth equal to or greater than 0.20 or has a UWB
bandwidth equal to or greater than 500 MHz, regardless of the fractional bandwidth.
The 99% bandwidth for reporting purposes only.

4.2 INSTRUMENT SETUP VALUE AND MEASUREMENT DISTANCE

Measurement
Frequency Range RBW VBW Detector :
Distance
3100~10600 3MHz 10MHz PEAK 1 Meter

4.3 TEST PROCEDURE

a. The measuring distance of 1m shall be used for measurements. The EUT was placed on the
top of arotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.

b. The height of the test antenna shall vary between 1m to 4m.Both horizontal and vertical
polarization of the antenna are set to make the measurement.

C. All readings are RMS mode value , for each suspected emission, the EUT was arranged to its
worst case and then the antenna was tuned to heights from 1 meter to 4 meters and the
rotatable table was turned from O degrees to 360 degrees to find the maximum reading .

d. For the actual test configuration, please refer to the related Item —EUT Test Photos.

€. The Spectrum Analyzer system was set to Peak Detect Function and Specified
Bandwidth with Maximum Hold Mode.

f. The UWB Bandwidth is measured at the 10 dB point (FL, FH).

Note: Both horizontal and vertical antenna polarities were tested. The worst case emissions
were reported.

99% Bandwidth connect the UUT to the spectrum analyser and use the following settings:

Center Frequency The centre frequency of the channel under test
Detector Peak

RBW 1% to 5% of the occupied bandwidth

VBW approximately 3xRBW

Trace Max hold

Sweep Auto

Allow the trace to stabilize and measure the maximum width of the emission that is constrained by the
frequencies associated with the two outermost amplitude points (upper and lower frequencies) that are

attenuated by 6 dB and 99% relative to the maximum level measured in the fundamental emission.
4.4 TEST SETUP
Same as 3.3.4

4.5 EUT OPERATION CONDITIONS
Same as 3.2.6
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Temperature: 25°C Relative Humidity: |50%
Test Voltage: AC 120V/60Hz
-10dB Fractional
Test fM fL fH ] fC ] o
Bandwidth Bandwidth Limit Result
Channel | (MHz) | (MHz) | (MHz) (MH2z)
(MH2) (MH2z)
-10dB Bandwidth=
500MHz
CH1 3494 1 3203 | 3778.8 575.78 3490.9 0.16 or Pass
Fractional Bandwidth=
0.2
-10dB Fractional
Test M fL fH ] fC ) o
Bandwidth Bandwidth Limit Result
Channel | (MHz) | (MHZz) | (MHZ2) (MH2)
(MH2) (MH2)
-10dB Bandwidth=
500MHz
CH2 44911 | 4211.4 | 4776.9 565.54 4494 .1 0.13 or Pass
Fractional Bandwidth=
0.2
-10dB Fractional
Test fm fL fu ) fc . .
Bandwidth Bandwidth Limit Result
Channel | (MHz) | (MHz) | (MHz) (MHz)
(MH2) (MH2)
-10dB Bandwidth=
500MHz
CH3 6531.7 | 6155.4 | 6839.9 684.5 6497.7 0.11 Pass
or
Fractional Bandwidth=0.2
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CH1

(=)

Ref Level -10.00 dém RBW 3 MHz
o Att 0de SWT 1.5ms @ VBW 10 MHz Mode Auto Sweep
@ 1Pk View
mM2[1] -72.25 dBm)|
3.23003 GHz
=20 dBm mM1[1] 61.55 dBm
3.49406 GHz
-30 dBm
-40 dBm
-50 dBm
M1
-60 dBm

28 dBmo01 71,550 dem g

-80 dBm

o AN e |

-90 dBm

-100 dBm

CF 3.494 GHz 691 pts Span 1.5 GHz

Marker

Type | Ref | Trc | X-value Y-value | Function | Function Result |
M1 1 3.49406 GHz -61.55 dBm
M2 1 3.23003 GHz -72.25 dBm
M3 1 3.77881 GHz -71.79 dBm

)

) W e

Spectrum

CH2

(=)

Ref Level -10.00 dém
b Att 0 de

SWT 1.5ms & VBW 10 MHz

RBW 3 MHz
Mode Auto Sweep

@ 1Pk View

M1[1] -52.82 dBm,

4.49110 GHz|

-20 dBm

m2[1] 72.90 dBm

4.21136 GHz|

-30 dBm

-40 dBm

-50 dBm

M2 bt}

L-60dBRTIn 1 <62 820 dBmTro

-70 dBm

A S g AP AT AR A A bty b )]

-80 dBm

-90 dBm

-100 dBm

CF 4.493 GHz

691 pts Span 1.5 GHz

Marker

Type | Ref | Trc | X-value

Y-value | Function | Function Result |

M1 1 4.4911 GHz

-52.82 dBm

M2 1 4.21136 GHz

-72.90 dém

M3 1 4.7769 GHz

-72.94 dBm

1

] G e
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CH3

Spectrum I E%I

Ref Level -10.00 dém @ RBW 1 MHz
Att 10de @ SWT 4ms @ VBW 1 MHz Mode Auto Sweep
@ 1Pk Max

mM3[1] -56.93 dBm)|
6.83990 GHz,
M1[1] -46.74 dBm
6.53170 GHz,

-20 dBm

-30 dem

-40 dem

M1
50 dem Wr““wn N TN TOLL N M. W dided |

Il
MZ] K ] T M3
Vi D1 -56.746 dBm: A, ,
-60 dBm

-

-70 dem

-80 dBm

-90 dem

-100 dBm

CF 6.468 GHz 691 pts Span 1.0 GHz
Marker
Type | Ref | Trc | X-value | y-value | Function | Funhction Result |
M1 1 6.5317 GHz | -46.74 dBm
M2 1 6.1554 GHz -57.16 dBm
M3 [ 1] 6.8399 GHz | -56.93 dBm

JU ] [ L B
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Temperature: 25°C Relative Humidity: |50%

Test Voltage: AC 120V/60Hz

Frequency 99% Bandwidth

(MH2) (MH2) Result

3494.4 767.086 PASS

CH1

Spectrum lmvl

Ref Level -10.00 dBm @ RBW 3 MHz
l= Att Ddé  SWT 1ms @ VBW 10 MHz Mode Auto Sweep
@ 1Pk Max

M1[1] 63.55 dBm|
3.47478 GHz
-20 dBm Occ Bw 767.0864414 64 MHz

-30 dBm

-40 dBm

-50 dBm

M1

-60 dBm
I ] i Mh%

-70 dBm o T
M

L Vi

B T Ty

-80 dBm

-100 dBm

CF 3.4944 GHz 691 pts Span 1.0 GHz
B —
L ) ) )
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Frequency 99% Bandwidth
Result
(MH2) (MHz)
4492.8 848.480 PASS
CH2
Spectrum [@
Ref Level -10.00 dem @ RBW 3 MHz
Att 5dB SWT 1ms @ VBW 10 MHz Mode Auto Sweep
|® 1Pk May
M1[1] 56.48 dBm
4.48063 GHz|
-20 dém Occ Bw 848.480063063 MHz|
-30 dém
-40 dBm
-50 dBm

o0 o ~ /“«*\J‘V/\A \MJWM\M

-\Mvﬂ‘

-80 dBm

-90 dBm

-100 dBm

CF 4.4928 GHz 691 pts Span 1.0 GHz
( Jjl ] )

Frequency 99% Bandwidth
(MH2) (MH2) Result

6468 801.74 PASS

CH3
Spectrum I [@]

Ref Level -5.00 dBm @ RBW 10 MHz
| Att 10 dB @ SWT 1 ms @ VBW 28 MHz Mode Auto Sweep
@ 1Pk Max

M1[1] -26.82 dBm
6.30740 GHz|
Occ Bw 801.736613603 MHZz|

-10 dem

-20 dem

M1

-30 dem Jﬂ'\w nn NS A

-40 dBm— 5

-50 dBm

-60 dem

-70 dem

-30 dem

-90 dBm

-100 dBm

CF 6.468 GHz 691 pts Span 1.0 GHz

L I ) Y]
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5 PEAK EMISSION WITHIN A 50MHZ BANDWIDTH (FOR 15.517(e) & RSS-220

5.2.1(g))

5.1 LIMITS OF PEAK EMISSION

The Maximum Peak Output Power Measurement is 0dBm(RBW=50MHz).

If a resolution bandwidth other than 50 MHz is Employed, the peak EIRP limit shall be 20 log
(RBW/50) dBm where RBW is the resolution bandwidth in megahertz that is employed. The
resolution bandwidth used to make the peak measurement was 1MHz, resulting in a limit

of —34dBm.

This may be converted to a peak field strength level at 3 meters using
E(dBuV/m) = P(dBm EIRP) + 95.2 = -34 + 95.2 = 61.2 dBuV/m
Note: EIRP1mn=EIRPsomn,+20log(1MHz /50 MHz) = 0 dBm+ -34 dB = =34 dBm

5.2 INSTRUMENT SETUP VALUE AND MEASUREMENT DISTANCE

Measurement
Frequency Range RBW VBW Detector :
Distance
3100~10600 1MHz 3MHz PEAK 3 Meter

5.3 TEST PROCEDURE
Same as 3.3.2

5.4 DEVIATION FROM TEST STANDARD
No deviation

5.5 TEST SETUP
Same as 3.3.4

5.6 FIELD STRENGTH CALCULATION
Same as 3.2.5

5.7 EUT OPERATING CONDITIONS
Same as 3.2.5
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5.8 TEST RESULTS

Temperature: 23.1(C) Relative Humidity: |60%RH

Test Voltage: AC 120V/60HZ Phase: Horizontal

Test Mode: CH1

No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2z) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 3472.400 60.54 -11.51 49.03 61.30 -12.27 peak

Remark:

1. Margin = Result (Result =Reading + Factor )-Limit

2. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

100.0  dBuV/m
Limit1: —_—
Margin: —_—

50 1

MW

0.0
3100.000 3290.00

3480.00 3670.00 3860.00 4050.00 4240.00 4430.00 4620.00 5000.00 MHz
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Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60HZ Phase: Vertical
Test Mode: CH1
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2z) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 3474.300 59.66 -11.51 48.15 61.30 -13.15 peak
Remark:

1. Margin = Result (Result =Reading + Factor )-Limit
2. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

100.0 dBu¥/m

Limit1: —_—

Margin:

50 1

MW

0.0
3100.000 3290.00 3480.00 3670.00 3860.00 4050.00 4240.00 4430.00 4620.00 5000.00 MHz
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Temperature: 23.1(C) Relative Humidity: |60%RH
Test Voltage: AC 120V/60HZ Phase: Horizontal
Test Mode: CH2
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2z) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 4674.000 57.76 -7.49 50.27 61.30 -11.03 peak
Remark:

3. Margin = Result (Result =Reading + Factor )—Limit
4. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

100.0 dBu¥/m

Limit1: —_—

Margin:

50

0.0
4000.000 4200.00 4400.00 4600.00 4800.00 5000.00 5200.00 5400.00 5600.00 6000.00 MHz
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Temperature: 23.1(C) Relative Humidity:  |60%RH
Test Voltage: AC 120V/60HZ Phase: Vertical
Test Mode: CH2
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2z) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 4674.000 57.26 -7.49 49.77 61.30 -11.53 peak
Remark:

3. Margin = Result (Result =Reading + Factor )—Limit
4. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

100.0 dBu¥/m

Limit1: —_—

Margin:

50

0.0
4000.000 4200.00 4400.00 4600.00 4800.00 5000.00 5200.00 5400.00 5600.00 6000.00 MHz
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Temperature: 23.5(C) Relative Humidity: |62%RH
Test Voltage: AC 120V/60Hz Phase: Horizontal
Test Mode: CH3
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2z) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 6469.400 59.46 -2.03 57.43 61.20 -3.77 peak
Remark:

5. Margin = Result (Result =Reading + Factor )—Limit
6. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

100.0 dBu¥/m

Limit1: —_—
Limit2:

50

0.0
6365.000 6385.00 6405.00 6425.00 6445.00 6465.00 6485.00 6505.00 6525.00 6565.00 MHz
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Temperature: 23.5(C) Relative Humidity:  |62%RH
Test Voltage: AC 120V/60Hz Phase: Vertical
Test Mode: CH3
No. | Frequency | Reading Correct Result Limit Margin | Remark
(MH2z) (dBuV) | Factor(dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 6468.600 61.82 -2.03 59.79 61.20 -1.41 peak
Remark:

5. Margin = Result (Result =Reading + Factor )-Limit
6. Factor= Antenna factor+Cable attenuation factor(cable loss)-Amplifier gain

100.0 dBu¥/m

Limit1: —_—
Limit2-

50

0.0
6365.000 6385.00 6405.00 6425.00 6445.00 6465.00 6485.00 6505.00 6525.00 6565.00 MHz



../2006ReportFormats/ReFoDatabase/InputPowers.doc

Page 133 of 134 Report No.: STS2404116W02

6. ANTENNA REQUIREMENT

6.1 STANDARD REQUIREMENT

According to the FCC Part 15 Paragraph 15.203&RSS-Gen(6.8), an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be
used with the device.

6.2 EUT ANTENNA
The EUT antenna is PCB Antenna.lt conforms to the standard requirements.
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APPENDIX- PHOTOS OF TEST SETUP
Note: See test photos in setup photo document for the actual connections between Product and
support equipment.



